
ELECTRIC AuTO-LITE EQUIPA1ENT & PARTS LISTS 

RELAY PARTS LIST 

r-1 w r-1 r-1 r-1 r-1 
0 0 0 0 0 0 
0 0 r-1 w w w 
'<14 '<14 '<14 '<14 '<14 '<14 

I I I I I I 

ffi g; ffi m � 
Ill 
� 

TYPE OF HORN HORN HORN TRANS. TRANS. ACC�SSORY & 
SERVICE RELAY RELAY RELAY CONTROL CO:NTROL HORN RELAY 

No. 
Used Name of Part 

1 Armature Spring CB-123 CB-123 CB-123 CB-123 CB-123 CB-123 
1 Cover HR-2 HR-2A HR-41 HR-56 HR-55 HR-55A 
1 Cover Gasket HR-45 HR-45 HR-45 HR-45 
1 Fuse Holder HR-1016 HR-43 HR-57 HR-57 HR-57 
1 Fuse Insulation HR-20 HR-42 
1 Fuse X-1491 X-1491 X-1520 X-1520 X-1520 

( 30 Amp.) ( 30 Amp.) (14 Amp.) (14 Amp.) (14 _'UD,';).) 
4 Terminal Washer X-195 X-195 X-195 X-196 X-195 X-195 
4 Terminal Screw SX-312 SX-312 SX-312 SX-312 SX-312 SX-312 

(Issued 1-ll-39) 

Printed in U.S. A. File ill 
Equipment & Pana Lisa Binder 





�lo. 
Used 

l 
1 
2 
2 
1 
2 
3 
1 
1 
1 
2 
1 
1 
l 
3 

1 
2 
1 
1 
2 
1 
1 

2 
2 
2 
2 
1 
1 
1 
1 
1 
1 
1 

2 
2 
6 
2 
2 
4 
2 
6 
2 
2 
2 
2 
1 
2 

Nane of Part 
1 2 3 4 5 
Horn Assembly 
3ac k . .:-" "e"(,J:,l;y 

Insulating �ushing 
Insulating Washer 
Terminal Insulation 
#10-32x21/3� Sy. Neck Bolt 
r-10-32 Eex. 1-:ut 
l/4-32 Lock j;ut 
Pl0-32x9/16 Hdless Set Sc. 
l/4-32xl 7L32 Hd1ess Set Sc. 
#10 Plain 'Nasher 

Diaphragm Assembly 
Dome Bracket 
Front Assembly 
Gasket 
Porn 2ome 
Insulating Sleeve 
Lead ;, s se!"lb ly 

Conduit ... 
Douglas Terminal 
Grmmnet 
Insulating Sleeve 
Lead 

Ter'llinal 
Rubber Ins. Sleeve 
Terminal 
Terminal 

Name Plate 
Mounting Parts Service Pkg. 
Ornament 
Orn�ment Mtg. Strip Spacer 
Projector Assembly 
Projector Screen 
Terminal 
'liire Connector 
1/4 Lock ·.vasher 
lf8 Lock 'Nasher 
#10 Lock Washer 
1/4-28 Hex. Nut 
#10-32 Hex. Nut 
l/4-28x5/16 Fill. Hd. Sc. 
l/4-28xl/2 Fill. Hd. Sc. 
l/4-28xl 1/16 Fill. Hd. Sc. 
l/4-28xl 1/4 Fill. Hd. Sc. 

8-32xl 4 Rd. Hd. Sc. 
#l0-32xl 2 Oval Hd. Screw 
#10-32x7/16 Rd. Hd. Screw 

<( 
rl rl 
0 0 
0 0 
<;!' '<t' 

I I 

;J ;2 

HA-4001 
HA-2043 HA-2043 
HA-18 HA-18 
HA-24 HA-24 
HA-20 HA-20 

X-1342 X-1342 
8X-173 8X-173 
HA-21 HA-21 
8X -1345 8X-1345 

X-1344 X-1344 
8X-349 8X-349 
HA-1025 HA -1025 

l!A-34 HA-34 

HA-1120S 

HA-1033 HA-1033 

X-535 X-535 

X-196 
lOX-1063 lOX-1063 

8X-173 
8X-925 8X-925 

8X-859 8X-859 

ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

<( <( 
C\l t') '<1' l{) <D <D 1:-- 1:-- m 0> 0 rl C\l 
0 0 0 0 0 0 0 0 0 0 rl rl rl 
0 0 0 0 0 c 0 0 0 0 0 0 0 
<;!' <;!' ·� '<1' <;!' ""' ·1' -JO <;!' •1' <;!' '1' <;!' I I I I I I I I I I I I I 
<( <( <( ;a :2 ;2 «: «: «: <( :2 ;2 <( 
p:: ;:c ;:c ;:c ::r: ;I..l :r:: :r: 

HA-3091A HA-3117A 
IIA -20·±3 HA-2001A HA-2001 HA-3091 P.A-2001 HA-2001 HA-2001 HA-2001 HA-2043 HA-3104 HA-3091 HA-2043A HA-3091 F.A-3117 
HA-18 HA-18 HA-18 HA-18 HA-18 HA-18 HA-18 HA-18 P.A-18 HA-18 HA-18 HA-18 HA-18 P.A-18 
HA-24 HA-24 HA-24 HA-24 HA-24 HA-24 HA-24 HA-24 HA-24 HA-24 HA-24 HA-24 HA-24 HA-24 
HA-20 HA-20 HA-20 HA -20 HA-20 HA-20 HA-20 HA-20 HA-20 HA-20 P.A-20 HA-20 HA-20 P.A -20 

X-1342 X-1342 X-134? X-1342 X-1342 X-1342 X-1342 X-1342 X-1342 X-1342 X-1342 X-1342 X-1342 X-1342 
BX-173 8X-173 BX-173 8X-173 8X-173 8X-173 8X-173 SX-173 8X-17:3 8X-173 8X-173 8X-173 8X-173 8X-173 
HA-21 HA-21 HA-21 HA-21 HA-21 HA-21 HA-21 P.A-21 HA-21 HA-21 P.A-21 HA-21 HA-21 HA-21 
SX-1345 8X-1345 BX-1345 8X-1345 8X-1345 8X-1345 8X-1345 8X-1345 8X-1345 8X-1345 8X-1345 8X-1345 8X-1345 8X-1345 

X-1344 X-1344 X-1344 X-1344 X-1344 X-134 4 X-1344 X-1344 X-1344 X-1344 X-1344 X-1344 X-1344 X-13H 
8X-349 8X-34D 8X-349 8X-349 BX-349 BX-349 8X-349 8X-349 8X-349 8X-349 8X-349 8X-349 8X-349 8X-349 
HA -1025 HA-1075 HA-1065 HA-1025 HA-1101 HA-1101 HA-1065A HA-1065A HA-1025 HA-1025 HA-1025 HA-1025 HA-1093 P.A-1116 
EA-40 HA-40 HA-40 HA-40 EA-40 HA-40 HA-40 

HA-1094 F.A-1103 HA-1094 HA-1103A HA-1094 HA-1094 
IJA -34 HA-31 HA -34 HA-34 HA-34 HA-34 HA-34 HA-34 HA-34 HA -3 4 IlA-34 HA-34 liA-34 HA-34 
P_A-58 f'Jl. -64 HA-54 HA-64 HA-64A HA-6 4 HA-64A 

HA-81 HA-81 
HA-1042 HA-7 2 EA-72 HA-102 HA-102 HA-102 HA-102 HA-112* 
HA-42 
XA -466 XA-466 XA-466 
t< ,A --=5'9' 

P.A-41 HA -111 
X-767 

CH-102 C!l-102 CH-102 
X-::0 90 X-5 90 X-590 

X-1:337 
HC-17 HC-17 HC-17 HC-17 HC-17 HC-17 HC-17 

HA-10C3LS HA-1063RS HA-10773 HA-10783 HA-11063 HA-1044S HA-10-:',53 HA-11133 
HA-115 
HA-114 

HA-2039 HA-71S HA-713 F_A-713 HA-71SA HA-71S HA-71SA HA-1033 
HA-73 HA-73 HA-73 HA-733 HA-73 HA-73S 

X-590 X-590 
HA-82 HA-82 

X-535 X -5 35 X-535 X-535 X-5:35 X-535 X-535 X-535 X-535 X-535 X-535 X-535 X-5:35 X-535 
X-195 

X-196 X-196 X-196 X-196 X-196 X-196 X-196 X-196 X-196 X-196 X-196 X-196 X-196 
lOX-1063 lOX-1053 lOX-1063 lOX-106:3 lOX-1063 lOX-1063 lOX-106:3 lOX-1063 

8X-173 8X-173 8X-173 8X-173 SX-173 8X-173 8X-173 8X-173 8X-173 8X-173 8X-173 8X-173 8X-173 8X-l7� 
BX-925 BX-925 8X-925 SX-925 BX-925 SX-925 8X-925 BX-925 BX-925 8X-925 8X-925 8X-925 BX-925 8X-925 

8X-419 8X-419 8X-419 BX-419 8X-419 8X-419 
BX-812 8X-812 BX-812 8X-812 8X-312 BX-812 

8X-859 8X-859 
BX-305 

4 llX-734 X-734A 
BX-1368 

* Two used. 

(Issued 12-22-37 ) 

Printed in U.S. A. File in 
Equipment &: Parts List Binder 



HORNS 

TYPE ''HA'' 

ASSEMBLIES 4001 TO 4012 INC. 
PROJECTOR ASSY 
\ 

\ GASKET 

DOME BR4Ct<ET 
' DOUGLAS TERMINAL 

I 

q LOCKWASHER 
I ...!.. s 

\ Dl,cjPHRAGM ASSY 
q Xc8x � FIL . HD. SCREW 

\ I 
BACK ASSY. 

I 

n n I 
I 

� 
� 

II 

GASKET 
21 

tt 10 -32 x 32 SQ. NECK 

INSUL�TING BUSHING 

111Cr32 HEX. NUT 

*"10-32 HEX NIUT 

\ 
'\ \ 

* 9 
J0-32X � HE,qDLESS 
(SET S�REW 

I 

C-J-S2' LOCK NUT 
r-" ---

� 

� 
:!: 

LEAD 

CONDUIT 

� 

q -32 X J32 HEADLESS 
SET SCREW HORN DOME/ 

TEr?MINAL I NSUL14TION 

I 

WAS HE I<' 

yno 
¥ ' 

J0-32X 2 OVAL 

4 -c8X �FILL. HD. 5Cf2E...W 
;q LOCKWASHER 

TERMINAL 

I 
I 

I 

I 

I RU3BER 
'/CSULAT I"'§. 

I 

'SLEEVE 

.. 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

III 
r-1 II) .... 

0 0 
.... II) <0 1:-- � ()) (\1 (\1 (\1 (\1 (\1 
r-1 r-1 r-1 r-1 r-1 r-1 

0 0 0 0 0 
0 0 0 0 0 0 

.... .... .... .... .... 
.... .... .... .... .... .... I I I I I 

ho. I I I I I I 

� � � 
< 

Used � ;a :a ;a ;j � ;a ;J.< 

1 Horn Assembly HA-4008 
1 i:ack Assembly hA-2043 hA-2C'OlA HA-2001 HA-20·13 EA-2043 HA-204� HA-2043 HA-2043C llA-2043 HA-2043 HA-2001 
2 Ir-sulatiug Eushing HA-18 HA-18 HA-18 HA-18 HA-1l:l HA-18 EA-18 HA-18 HA-18 HA-16 
2 Insul11 ting ';'iasher HA-24 HA-24 HA-24 l:J\ -24 HA-24 HA-24 llA-24 HA-24 HA-24 HA-24 
2 Termir.al XA-518 
1 Terninal Insulation F.A-20 HA-20 HA-20 HA-20 HA-20 :U..-20 P.A-20 HA-20 HA-20 HA-20 
2 #10-32x21/32 Sq. Neck Bolt X-1342 X-1342 X-1342 X-1M2 X-1�42 X-1342 X-1342 X-1342 X-1342 X-1M2 
3 #10-:52 Hex. Nut 8X-173 8X-173 BX-173 BX-173 BX-173 GX-173 BX-173 8X-173 8X-173 8X-173 BX-173 
1 1/4�2 Lock Nut HA-21 HA-21 hA-21 liA-21 hJ,. -21 HA-21 HA-21 HA-21 HA-21 HA-21 HA-21 

( l #10-32x9 16 Hdless Set Sc. BX-1345 SX-1345 8X-1345 SX-1345 OX-1345 6X-1345 BX-1345 BX-1�45 BX-1�45 BX-1345 8X-1345 
1 1 4- 2xl 7 32 Hdless Set Sc. X-1344 X-1344 X-1:!.44 X-1�4.;, X-1�·44 X-1344 x-1344 x-1!!44 X-1!344 X-1344 X-1344 
2 >flO Ple,.n Nasher 8X-349 BX-349 BX-:549 BX-349 BX-349 8X�49 BX-349 8X-349 8X-349 OX-349 
1 Diaphragm Assembly HA-1025 HA-1075 HA-1065 HA-11�4 EA-1025 HA-1025 HA-1025 P.A-1025 HA-1025 HA-1025 HA-1065 
1 Dome Bracket EA-40 HA-40 P.A-40 P.A-40 HA-40 
3 .Gasket HA-34 HA-34 HA�4 HA-34 EA-34 HA�4 HA-34 HA-34 HA-34 HA-34 HA-34 
1 Horn tome HA-64 EA-64 HA-58 HA-58 HA:S4 
1 Lead Assembly HA-47 HA-46 HA-1042 HA-1042 HA-129 
1 Conduit l!A-42 P.A-42 
2 Douglas Terminal XA-466 XA-4€6 XA-466 X-466 
1 Gronunet !iA-59 HA-;2i 
2 Lead HA-41 EA-41 
2 Terminal x-7e7 X-767 
2 Rubber Ins. Sleeve CH-102 CH-102 
2 Terminal X-590 X-590 
1 }'arne Plate HC-17 HC-17 HC-17 HC-17 HC-;l7 
1 1/.ountir.t; Pal'ts Service Pkg. HA-ll22S HA-1o99AS I!A-l09BAS HJ.-112os iiA-11208 HA-ll34S HA-1098AS 
1 Projector Assembly HA-1033A HA-71S P.A-71S F.A-2039 HA-2125 HA-1033 f.B-1073 HB-1073 HA-1033 HB-1073 HA-718 
1 Projector Screen HA-73 HA-73 HB-69 HB-69 HB-69 HA-73 
6 1/4 Lock ·:lasher X-535 X-535 X-535 X-535 X-535 X-535 X-535 X-535 X-535 X-535 X-535 
2 �10 Lock .Ve.sher X-196 X-196 X-196 X-196 X-196 X-196 X-196 
4 #12 Lock 'Nasher X-197 X-197 X-1 
6 x4-28 Eex. Nut lOX-1063 lOX-1063 lOX-1063 lOX-1063 lOX-1063 lOX-1063 lOX-1063 lOX-1063 lOX-1063 lOX-1063 BX-1063 
2 10-32 Hex. Nut BX-173 BX-173 8X-173 BX-173 8X-173 BX-173 8X-173 
4 #12-24 Hex. Nut BX-1308 SX-1308 BX-1308 
6 1 4-28x5 16 Fill. Hd. Sc. 8X-925 BX-925 ---------- BX-925 8X-�25 BX-925 8X-925 8X-925 
2 1 4-28xl 2 1''111. Hd. Sc. 
2 l/4-28xl5/l6 Fill. Hd. Sc. SX-1492 BX-1492 
2 l/4-28xl 1/16 Fill. Hd. Sc. 8X-Ell2 8X-012 BX-812 
2 l/4-28xl 1/4 Fill. Hd. Sc. BX-859 GX-859 8X-859 BX-859 8X-1242 BX-1242 
l �10-32xlL2 Oval Hd. Screw llX-734 llX-734 8X-734 BX-734 llX-734 
4 1;12-24 Sq. Neck Bolt SX-1307 8X-1307 

( 
(Issued 12-22-37) 

Print�d in U.S. A. Fil� in 
Equipm�nt A Parts List Binder 



r.· 

HORNS 

TYPE ''HA'' 

ASSEMBLIES 4014 TO 4024 INq. 
OJECTOR ASSY. 

GASKET 

\ DIAPHRAGM �SSY. 

GASK'ET 

*'so-32X� SQ. NECK 

INSULATING BUSHING 

1110-32 HEX. NUT 

E BRACK'ET 
DOUGLAS TERMINAL 

I 

q LOCKWASHER 
..L s 
q X��x� F'IL. HO. SCRE.W 

.NUT LEAD 

TEI<MINAL INSULATION 

WA 
/0 PLAIN WASHER 

""I0-32X � OVAL HD. 

J -C'BX ;i F'ILL. 1-40. 5CI2E.W 
I 

� LOCK'WASHER 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

No. 
Name of Part Used HA-4026 

Back Assy. 1 HA-2043D 
Bushing, Ins. , Term. Stud 1 HA-18 
Insulation, Term. Stud 1 HA-136 

Nut, Lock, Adjusting Sc., 1/4-32 1 HA-21 
Nut, Term. Stud & Adjusting Screw, 
Lock, Hex. #10-32 2 8X-173 

Screw, Adjusting, 1/4 -32xl 7/32 1 X-1344 
Screw, Adjusting, #10-32x9/16 1 8X-1345 
Stud2 Term. z Sg. Neck2 #10-32x21/32 1 X-1342 
Washer, Ins., Term. Stud 1 HA-24 
Washer, Plain, Term. Stud, #10 1 8X-349 

Bolt, Back Mtg. , Sq. Neck #12-24x1/2 4 8X-1307 
Bracket, Dome 1 
I;>iaphragm 1 HA-1025 
Dome Horn 1 
Gasket, Diaphragm 2 HA-34 
Lamination, Bracket 3 
Lead Assy. , 7 5/8" Long 1 

Sleeve, Insulating 1 
Sleeve, Insulating, 2 3/4" Long 1 
Terminal 1 
Terminal, Spade 1 

Lockwasher, Back Bolt, #12- 4 12X-197 
Lockwasher, Back & Brkt. Sc., 1/4 2 12X-199 
Lockwasher, Terminal Stud, #10 1 
Nut, Back Bolt, Hex. #12-24 4 8X-1308 
Nut, Back & Brkt., Hex. 1/4-28 2 8X-2995 

Nut, Term. Stud, Hex. #10-32 1 
Projector 1 HA-1135F 
Screw, Back & Brkt., FiLL Hd. 
1/4-28x1 1/16 2 8X-812 
Screw, Dome, Ctsk. Hd. #10-32x1/2 1 
Spacer, Mounting Bracket 2 
Strip, Mounting 1 

Printed in U.S. A. 

HORN 
(Issued 2-16-56) 

HA-4026A HA-4027 HA-4027A HA-4028 

HA-2043D HA-2043D HA-2043D HA-2043D 
HA-18 HA-18 HA-18 HA-18 
HA-136 HA-136 HA-136 HA-136 

HA-21 HA-21 HA-21 HA-21 

8X-173 8X-173 8X-173 8X-173 

X-1344 X-1344 X-1344 X-1344 
8X-1345 8X-1345 8X-1345 8X-1345 
X-1342 X-1342 X-1342 X-1342 
HA-24 HA-24 HA-24 HA-24 
8X-349 8X-349 8X-349 8X-349 
8X-1307 8X-1307 8X-1307 8X-1307 

HA-40 
HA-1025 HA-1141 HA-1141 HA-1025 

HA-139 
HA-34 HA-34 HA-34 HA-34 
HC-133 HC-133 

HA-140 

CH-102 
HA-138 
X-590 
X-1053 

12X-197 12X-197 12X-197 12X-197 
12X-199(4) 12X-199 12X-199(4) 12X-199 

12X-196 
8X-1308 8X-1308 8X-1308 8X-1308 
8X-2995(4) 8X-2995 8X-2995 (4) 10X-2995 

HA-1135F 

8X-812 

HC-135 
HC-1139 

UNIT 

HA-4026 
HA-4026A 

HA-4027 
HA-4027A 
HA-4028 

HA-1135G HA-1135G 

8X-812 8X-812 

HC-135 
HC-1139 

APPLICATION 

Dodge, Dodge Tr. 
Dodge Tr. 
Dodge, Dodge Tr. 
Dodge Tr. 
Dodge, Plymouth 

8X-173 
HA-1135B 

8X-812 

8X-734 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

HORN 
(Issued 2-16-56) 

No. 
Name of Part Used HA-4029 HA-4030 HA-4031 HA-4032 HA-4032A 

Back Assy. 1 HA-2043D HA-2043D HA-2043D HA-2043 HA-2043 
Bushing, Ins. , Term. Stud 1 HA-18 HA-18 HA-18 HA-18(2) HA-18(2) 
Insulation, Term. Stud 1 HA-136 HA-136 HA-136 HA-136(2) HA-136(2) 
Nut2 Lock Adjusting Screw2 1L4-32 1 HA-21 HA-21 HA-21 HA-21 HA-21 
Nut, Term. Stud & Adjusting Screw 
Lock, Hex. #10-32 2 8X-173 8X-173 8X173 8X-173(3) 8X-173(3) 
Screw, Adjusting, 1/4-32x1 7/32 1 X-1344 X-1344 X-1344 X-1344 X-1344 

Screw, Adjusting, #10-32x9/16 1 8X-1345 8X-1345 8X-1345 8X-1345 8X-1345 
Stud, Terminal, Sq. Neck 
#10-32x21/32 1 X-1342 X-1342 X-1342 X-1342(2) X-1342(2) 

Washer, Ins., Term. Stud 1 HA-24 HA-24 HA-24 HA-24(2) HA-24(2) 
Washer, Plain, Term. Stud, #10 1 8X-349 8X-349 8X-349 8X-349(2) 8X-349(2) 

Bott, Back Mtg., Sq. Neck #12-24x1/2 4 8X-1307 8X-1307(3) 8X-1307(3} 8X-1307 8X-1307 
Bracket, Dome 1 HA-40 
Diaphragm 1 HA-1141 HA-1025 HA-1141 HA-1025 HA-1025 
Dome, Horn 1 HA-139 

Gasket, Diaphragm 2 HA-34 HA-34 HA-34 HA-34 HA-34 
Lead Assy., 7 5/8" Long 1 HA-140 

S teeve2 Insulating 1 CH-102 
Steeve, Insulating, 2 3/4" Long 1 HA-138 
Terminal 1 X-590 
Terminal, Spade 1 X-1053 

Lockwasher, Back Bott, #12 4 12X-197 12X-197(3) 12X-197(3) 12X-197 12X-197 
Lockwasher, Back & Bracket Screw, 1/4 2 12X-199 12X-199(6) 12X-199(6) 12X-199 12X-199 
Lockwasher2 Terminal Stud2 #10 1 12X-196 
Nut, Back Bott, Hex. #12-24 4 8X-1308 8X-1308(3) 8X-1308(3) 8X-1308 8X-1308 
Nut, Back & Brkt., Hex. 1/4-28 2 10X-2995 10X-2995(6)10X-2995(6)8X-2995 8X-2995 
Nut2 Term. Stud2 Hex. #10-32 1 8X-173 

Projector 1 HA-1135C HA-1135 HA-1135A HA-1135F HA-135 
Screw, Back & Brkt., Fitt Hd.1/4-28 2 8X-812 8X-1492(3) 8X-1492(3) 8X-812 8X-812 
Screw, Dome, Ctsk. Hd. #10-32x1/2 1 8X-734 
Spring, Mounting 6 H0-35 H0-35 
Washer, Plain 6 H0-36 H0-36 

UNIT APPLICATION 

HA-4029 Dodge, Plymouth 
HA-4030 P tymouth, Dodge Tr. 
HA-4031 Plymouth, Dodge Tr. 
HA-4032 Dodge Truck 
HA-4032A Dodge Truck 

Printed in U. S. A. 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

HORN 

(Issued 2-17 -56) 

No. 
Name of Part Used HA-4032B HA-4032C HA-4032D HA-4032E HA-4032F 

Back Assy. 1 HA-2043 HA-2043 HA-2043 HA-2043 HA-2043 
Bushing, Ins., Term. Stud 2 HA-18 HA-18 HA-18 HA-18 HA-18 
lnsulation1 Term. Stud 2 HA-136 HA-136 HA-136 HA-136 HA-136 
Nut, Lock Adjusting, Screw, 1/4-32 1 HA-21 HA-21 HA-21 HA-21 HA-21 
Nut, Term. Stud & Adjusting Screw, 
Lock, Hex. #10-32 3 SX-173 SX-173 SX-173 SX-173 SX-173 
Screw, Adjusting, 1/4-32x1 7/32 1 X-1344 X-1344 X-1344 X-1344 X-1344 
Screw, Adjusting, #10-32x9J16 1 SX-1345 SX-1345 SX-1345 SX-1345 SX-1345 
Stud, Terminal, Sq. Neck 
#10-32x21 32 2 X-1342 X-1342 X-1342 X-1342 X-1342 
Washer, Ins., Term. tu H - HA- HA- HA- HA-
Washer, Plain, Term. Stud #10 2 SX-349 SX-349 SX-349 BX-349 SX-349 

Bolt, Back Mtg., Sq. Neck, #12-24x1J2 4 SX-1307 SX-1307 SX-1307 SX-1307 SX-1307 
Diaphragm 1 HA-lo25 HA-1025 HA ... 1025 HA-1025 HA-1025 
Gasket, Diaphragm 2 HA-34 HA-34 HA-34 HA-34 HA-34 
Lamination1 Bracket 3 HC-133 HC-133 HC-133 HC-133 
Lockwasher, Back Bolt # 12 4 l2X-197 12X-197 12X-197 12X-197 12X-197 
Lockwasher, Back & Brkt. Screw, 1/4 4 12X-199 12X-199 12X-199 12X-199 12X-199(2) 
Nut1 Back Bolt1 Hex.1 #12-24 4 8 X-1308 SX-1308 8 X-1308 SX-1308 SX-1308 
Nut, Back & Brkt., Hex. 1/4-28 4 8 X-2995 S X-2995 8X-2995 8 X-2995 8 X-2995 (2) 
Projector 1 HA-135 HA-1135 HA-1135F HA-1135 HA-1135 
Screw1 Back & Brkt.1 Fill. Hd. 1L4-28 2 SX-812 SX-812 SX-812 SX-812 SX-812 
Spacer, Mounting Bracket 2 HC-135 HC-135 HC-135 HC-135 
Strip, Mounting 1 HC-1139 HC-1139 HC-1139 HC-1139 

UNIT APPLICATION 

HA-4032B Indian Motocyc le 
HA-4032( International Truck 
HA-4032D Dodge True k, DeSoto 
HA-4032E 
HA-4032F Dodge Truck 

Printed in U. S. A. 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

HORN 
(Issued 2-17 -56) 

No. 
Name of Part Used HA-4033 HA-4034 HA-4034A HA-4034B HA-4034C 

Back Assembly 1 HA-2043 HA-2043 HA-2043 HA-2043 HA-2043 
Bushing, Ins. , Term. Stud 2 HA-18 HA-18 HA-18 HA-18 HA-Hl 
Insulation, Term. Stud 2 HA-136 HA-136 HA-136 HA-136 HA-136 
Nut, Lock, Adjusting Screw, 
1/4-32 1 HA-21 HA-21 HA-21 HA-21 HA-21 
Nut, Term. Stud & Adjusting 
Screw Lock, Hex. #10-32 3 SX-173 8X-173 8X-173 8X-173 SX-173 
Screw, Adjusting, 1/4-32x1 7/32 1 X-1344 X-1344 X-1344 X-1344 X-1344 
Screw, Adjusting, #10-32x9/16 1 8X-1345 SX-1345 SX-1345 8X-1345 8X-1345 
Stud, Term. , Sq. Neck 
#10-32x21[32 2 X-1342 X-1342 X-1342 X-1342 X-1342 
Washer, Ins. , Term. Stud 2 HA-24 HA-24 HA-24 HA-24 HA-24 
Washer,Plain, Term. Stud,#10 2 8X-349 8X-349 8X-349 8X-349 8X-349 

Bolt,Back Mtg. ,Square Neck 
#12-24x1/2 4 SX-1307 8X-1307 8X-1307 8X-1307 
Diaphragm 1 HA-1025 HA-1025 HA-1025 HA-1025 
Gasket, Diaphragm 2 HA-34 HA-34 HA-34 HA-34 
Lamination Bracket 3 HC-133 HW-33 4 
Lockwasher, Back Bolt, # 12X-197 
Lockwasher, Back & Brkt. 
Screw, 1/4 4 12X-199 12X-199 (2) 12X-199 12X-199 (2) 12X-199 
Nut, Back Bolt, Hex. #12-24 4 8x-13o8 BX-1308 Sx-1308 8X-1308 8X-1308 
Nut, Back & Brkt. ,Hex. 1/4-28 4 8X-2995 8X-2995 (2) 8X-2995 8X-2995 (2) 8X-2995 
Projector 1 HA-1135D HA-1135D HA-1135D HA-1135D HA-1135D 
Screw, Back & Brkt., Fill. Hd. 
1/4-28x1 1/16 2 8X-812 8X-812 8X-812 8X-812 8X-812 
SEacer 2 Mounting Bracket 2 HC-135 HW-38 HW-38 
Strip, Mounting 1 HC-1139 

UNIT APPLICATION 

HA-4033 Dodge Truck, Willys 
HA-4034 Dodge Truck Willvs 
HA-4034A General Motors (Canada) 
HA-4034B General Motors {Canada) 
HA-4034C General Motors (Canada) 

Printed in U.S. A. 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

HORN 
(Issued 2-17-56) 

No. 
Name of Part Used HA-4035 HA-4035A HA-4036 HA-4037 HA-4038 

Back Assembly 1 HA-2043 HA-2043 HA-2043 HA-2043 HA-2043 
Bushing Ins. , Term. Stud 2 HA-18 HA-18 HA-18 HA-18 HA-18 
Insulation, Term. Stud 2 HA-136 HA-136 HA-136 HA-136 HA-136 
Nut, Lock, Adjusting Sc., 1/4-32 1 HA-21 HA-21 HA-21 HA-21 HA-21 
Nut, Term. Stud & Adjusting 
Screw Lock2 Hex. #10-32 3 8X-173 8X-173 8X-173 8X-173 8X-173 
Screw, Adjnsting, 1/4-32x1 7/32 1 X-1344 x-1344 X-1344 X-1344 X-1344 
Screw, Adjusting, #10-32x9/16 1 8X-1345 8X-1345 8X-1345 8X-1345 8X-1345 
Stud, Terminal, Sq. Neck 
#10-32x21/32 2 X-1342 X-1342 X-1342 X-1342 X-1342 
Washer,Ins., Term. Stud 2 HA-24 HA-24 HA-24 HA-24 HA-24 
Washer,Plain, Term. Stud,#10 2 8X-349 8X-349 8X-349 8X-349 8X-349 

Bolt, Back Mtg. , Square Neck 
#12-24x1/2 4 8X-1307 8X-1307 8X-1307 8X-1307 8X-1307 
Bracket, Mounting 1 HA-1147 
Diaphragm 1 HA-1141 HA-1141 HA-1025 HA-1025 HA-1025 
Gasket2 DiaEhra�m 2 HA-34 HA-34 HA-34 HA-34 HA-34 
Lamination, Bracket 3 HC-133 HC-l33 HC-133 HC-133 
Lead Assembly 1 HA-1145 
Lockwasher 2 Back Bolt2 #12 4 12X-197 12X-197 12X-197 12X-197 12X-197 
Lockwasher, Back & Brkt. Screw, 
1/4 4 12X-199 (2) 12X-199 12X-199 (6) 12X-199 12X-199 (6} 
Lockwasher, Terminal Stud,# 10 2 12X-196 12X-196 
Nut, Back Bolt, Hex. #12-24 4 sx-1308 8x-13o8 8X-1308 8X-1308 8X-1308 
Nut, Back & Brkt., Hex. 1/4-28 4 8X-2995 (2) 8X-2995 8X-2995 8X-2995 8X-2995 
Nut2 Term. Stud, Hex. #10-32 2 8X-173 8X-173 
Projector 1 HA-ll35D HA-ll35D HA-1135 HA-1135D HA-1135E 
Screw, Back & Brkt., Fill. Hd. 
1i4-28x1 1Ll6 2 8X-812 8X-812 8X-812 8X-812 8X-812 
Screw, Mtg. Bracket, Hex. Hd. 
1/4-28x3/4 2 8X-116 8X-116 
Spacer, Mounting, Bracket 2 HC-135 HC-135 HC-135 HA-146 
Strip, Mounting 1 HC-108 HC-108 
Strip, Mounting 1 HC-1139 HC-1139 HC-1139 HC-1139 

UNIT APPLICATION 

HA-4035 Dodge Truck Far�o Tr. 
HA-4035A Dodge Tr. , Fargo Tr. 
HA-4036 Century Boat 
HA-4037 Willvs Chris-Craft 
HA-4038 Ford Truck 

Printed in U. S. A 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

HORN 
(Issued 2-17 -56) 

No. 
Name of Part Used HA-4039 HA-4040 HA-4040A HA-4040B HA-4040C 

Back Assembly 1 HA-2043 HA-2043 HA-2043 HA-2043 HA-2043 
Bushing, Ins. , Term. Stud 2 HA-18 HA-18 HA-18 HA-18 HA-18 
Insulation1 Term. Stud 2 HA-136 HA-136 HA-136 HA-136 HA-136 
Nut, Lock, Adjusting Screw, 
1/4-32 1 HA-21 HA-21 HA-21 HA-21 HA-21 
Nut, Term. Stud & Adjusting 
Screw Lock, Hex. #10-32 3 8X-173 8X-173 8X-173 8X-173 8X-173 
Screw,Adjusting, 1/4-32xl 7/32 1 X-1344 X-1344 X-1344 X-1344 X-1344 
Screw, Adjusting, #10-32x9/16 1 8X-1345 8X-1345 8X-1345 8X-1345 8X-1345 
Stud, Terminal, Square Neck 
#10-32x21/32 2 X-1342 X-1342 X-1342 X-1342 X-1342 
Washer, Ins. , Term. Stud 2 HA-24 HA-24 HA-24 HA-24 HA-24 
Washer, Plain, Term. Stud,#lO 2 8X-349 8X-349 8X-349 8X-349 8X-349 

Bolt, Back Mtg., Square Neck 
#12-24x1i2 4 8X-1307 8X-1307 8X-1307 8X-1307 8X-1307 
Bracket, Mounting 1 HA-1147 HA-1148 
Diaphragm 1 HA-1025 HA-1025 HA-1025 HA-1025 HA-1025 
Gasket1 DiaQhragm 2 HA-34 HA-34 (1} HA-34 (1} HA-34 {1) HA-34 {1) 
Lamination, Bracket 3 HC-133 
Lead Assembly 1 HA-1145 HA-1145 
Lockwasher 1 Back Bolt1 #12 4 12X-197 12X-197 12X-197 12X-197 12X-197 
Lockwasher, Back & Brkt. 
Screw, 1/4 2 12X-199 12X-199 12X-199 (6) 12X-199 12X-199 (4) 
Lockwasher, Terminal Stud, #10 2 12X-196 12X-196 
Nut1 Back Bolt1 Hex. #12-24 4 8X-1308 8X-1308 8X-1308 8X-1308 8X-1308 
Nut,Back & Brkt. ,Hex. 1/4-28 2 8X-2995 8X-2995 8X-2995 (4) 8X-2995 8X-2995 (4) 
Nut, Term. Stud, Hex. #10-32 2 8X-173 8X-173 
Projector 1 HA-1135E HA-1135G HA-1135G HA-1135G HA-1135G 
Screw, Back & Brkt. , Fill. Hd. 
1/4-28x1 1/16 2 8X-812 8X-812 8X-812 8X-812 8X-812 
Screw, Mtg. Bracket, Hex. Hd. 
1i4-28x3/4 2 8X-116 
Spacer, Mounting Bracket 2 HA-146 HW-38 
Strip, Mounting 1 HC-1139 
Strip, Mounting 1 HC-108 

UNIT APPLICATION 

HA-4039 Ford Truck 
HA-4040 Ford Tr. , Studebaker Truck 
HA-4040A Ford Truck 
HA-4040B General Mtrs. (Canada) 
HA-4040C Ford Truck 

Printed in U. S. A. 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

HORN 
(Issued 2-17 -56) 

No. 
Name of Part Used HA-4041 HA-4042 HA-4043 HA-4045 HA-4049 

Back Assembly 1 HA-2043 HA-2043D HA-2043D HA-2043 HA-2043 
Bushing, Ins. , Term. Stud 2 HA-18 HA-18(1) HA-18(1) HA-18 HA-18 
Insulation1 Term. Stud 2 HA-136 HA-136{1} HA-136{1} HA-136 HA-136 

Nut, Lock, Adjusting Screw, 
1/4-32 1 HA-21 HA-21 HA-21 HA-21 HA-21 
Nut, Term. Stud & Adjusting 
Screw Lock1 Hex. #10-32 3 8X-173 8X-173(2) 8X-173(2) 8X-173 8X-173 

Screw, Adjusting, 1/4-32x1 7/32 1 X-1344 X-1344 X-1344 X-1344 X-1344 
Screw, Adjusting, #10-32x9/16 1 8X-1345 8X-1345 8X-1345 8X-1345 8X-1345 
Stud, Terminal, Square Neck 
#10-32x21/32 2 X-1342 X-1342(1) X-1342(1) X-1342 X-1342 
Washer, Ins., Term. Stud 2 HA-24 HA-24(1) HA-24(1) HA-24 HA-24 
Washer., Plain, Term. Stud, #10 2 8X-349 8X-349(1) 8X-349(1) 8X-349 8X-349 

Bolt, Back Mtg., Square Neck 
#12-24x1/2 4 8X-1307 8X-1307 8X-1307 8X-1307 8X-1307 

Bracket, Mounting 1 HA-1109A HA-1109A 
Diaphragm 1 HA-1025 HA-1025 HA-1025 HA-1025 HA-1025 
Gasket1 DiaEhragm 2 HA-34 HA-34 HA-34 HA-34 HA-34 
Lamination, Bracket 3 HC-133 
Lockwasher, Back Bolt, #12 4 12X-197 12X-197 12X-197 12X-197 12X-197 
Lockwasher1 Back & Brkt. Sc. 1 1/4 4 12X-199 12X-199 12X-199(2) 12X-199 12X-199(2) 

Nut, Back Bolt, Hex. #12-24 4 8X-1308 8X-1308 8X-1308 8X-1308 8X-1308 
Nut, Back & Brkt., Hex. 1/4-28 4 8X-2995 8X-2995 8X-2995(2) 8X-2995 8X-2995(2) 
Nut, Term. Stud, Hex. #10-32 2 8X-173 
Projector 1 HA-1135G HA-1135D HA-1135D HA-135 HA-135A 
Screw, Back & Brkt., Fill. Hd. 
1/4-28 2 8X-859 SX-812 8X-812 8X-812 SX-812 
Spacer, Mounting Bracket 2 HC-135 HC-135 HC-135 

Strip, Mounting 1 HC-1139 

UNIT APPLICATION 

HA-4041 Reo Tr. (Canada) 
HA-4042 Dodge Truck 
HA-4043 Dodge Truck 

Printed in U.S. A. 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Part 
No. 

HA-34 
** 

** 

** 

HA-18 
HA-21 
HA-24 
HA-136 
8X-173 
8X-349 

X-1342 
X-1344 

8X-1345 
12X-197 
12X-199 

8X-812 
8X-1307 
8X-1308 
8X-2995 

Assembly No. 

No. 
Used 

2 
1 
1 
1 
* 

1 
* 

* 

* 

* 

* 

1 
1 
4 
2 
2 
4 
4 
2 

HA-4101 (Low Pitch) 
HA-4102 (High Pitch) 

HA-4101 HORN PARTS LIST 
HA-4102 

Name of Part 

Gasket, Diaphragm 
Diaphragm 
Projector 
Back Assy. 

Bushing, Ins. , Terminal Stud 

HA-4101 (Low Pitch) 
HA-4102 (High Pitch) 

(Issued 2-20-56) 

Nut, Lock, Adjusting Screw, 1/4-32 
Washer, Ins. , Term. Stud 
Insulation, Terminal Stud 
Nut, Term. Stud & Adjust. Screw, Hex. #10-32 
Washer, Plain, Term. Stud, #10 
Stud, Terminal, Sq. Neck #10-32x21/32 
Screw, Adjusting, Hdless. 1/4-32x1 7/32 
Screw, Adjusting, Hdless. #10-32x9/16 

Lockwasher, Back Bolt, #12 
Lockwasher, Back & Bracket Sc., 1/4 
Screw, Back & Bracket, Fill. Hd. 1/4-28x1 1/16 
Bolt, Back Mtg. , Square Neck #12-24x1/2 
Nut, Back Bolt, Hex. #12-24 
Nut, Back & Brkt., Hex. 1/4-28 

** See table following parts list for part number 
applying to assembly wanted. 

* Use as required. 

Diaphragm 

HA-1025 
HA-1025D 

Printed in U. S. A. 

Projector 

HA-1135F 
HA-1135M 

UNIT 

HA-4101 
HA-4102 

Back Assy. 

HA-2043G 
HA-2043F 

APPLICATION 

Dodge Truck 
Dodge Truck 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

SERVICE SALES ASSEMBLIES 

HORNS 
TYPE "HA" 

� < 
6 VOLTS r-i Cll Cll 1.<:! 

0 0 0 0 0 
0 0 0 0 0 
l() l() l() l() l() 

I I I I I 
No. 

� � � � � Used Name of Part 
1 2 :3 4 5 

1 Horn Assy. - High Pitch HA-4006 HA-4006A HA-4006 HA-4006A HA-4006 
1 Horn Assy. - Low Pitch HA-4007 HA-4007A HA-4007 HA-4007A 
2 Insulating Sleeve HA-81 HA-81 HA-81 HA-81 HA-81 
1 Mounting Bracket HA-2109* HA-2109* 
1 Mounting Parts Ser. Pkg. L.H. HA-ll08S HA-llOBS HA-llOBS 
1 Mounting Parts Ser. Pkg. R.H. HA-10953 HA-1095S 
2 Wire Connector HA-82 HA-82 HA-82 HA-82 HA-82 

< < < 
1.<:! '<t' '<t' l() l() 
0 0 0 0 0 
0 0 0 0 0 
l() l() l() l() l() 

No. I I I I I 

Used Name of Part � � � � � 
1 2 :3 4 5 

1 Horn Assy. - High Pitch HA-4006A HA-4006 HA-4006A 
1 Horn Assy. - Low Pitch HA-4007 HA-4007A 
2 Insulating Sleeve HA-81 HA-81 HA-81 HA-81 HA-81 
1 Mounting Bracket Assy. HA-2109 HA-2109 
1 Mounting Parts Ser. Pkg. L.H. HA-1108S HA-11085 HA-11085 
l Mounting Parts Ser. Pkg. R.H. 
2 Wire Connector HA-82 HA-82 HA-82 HA-82 HA-82 

< 
1:'-co co 

8 8 
r-i 
0 

No. 
l() l() l() 

I I I 

Used Name of Part ;3 ;3 g 
1 2 !5 4 5 

l Horn Assy. - High Pitch HA-4017 
l Horn Assy. - Low Pitch HA-4007 HA-4007A 
2 Insulating Sleeve HA-81 HA-81 
1 Mounting Bracket Assy. HA-2109 HA-2109 HA-1123S 
1 Mounting Parts Ser. Pkg. L.H. 
1 Mounting Parts Ser. Pkg. R.R. 

2 '.Vire Connector HA-82 HA-82 

* Two used. 
(Issued 1-4-38) 

PriaNa in U.S. A. Pile in 

lquipmeDr 6: Purl Lila Bindu 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Part No. 
No. Used 

* 1 
HB-7 3 
HC-13 1 
HH-10 1 
HH-31 1 
HH-42 1 
HH-43 1 
H0-39 1 
HT-19 2 

HW-1008 1 

HW-8 1 
HW-9 1 

X-1542 1 

HW-1011 1 
HW-1018 1 

* 1 
HH-40 1 
HH-44 2 

* 1 
12X-199 1 

8X-1063 1 

8X-712 1 

8X-3017 1 

HW-14 1 
HW-16 2 
HW-34 1 
HW-59 1 

* 1 

HAA-4007 HORN pARTS LIST 
HAA-4008 

HAA-4007 (Low Pitch) 
HAA-4008 (High Pitch) 

(Issued 4·13-51) 

Name of Part 

Back Assy. 
Insulator, Contact Bracket 
Terminal, Contact, Upper 
Insulation, Contact Spring 
Armature 
Clamp, Armature Spring 
Plate, Armature Spring 
Spring, Armature 
Bushing, Ins. , Contact 
Holding Screw 
Bracket Assy. , Contact, 
Upper 

Bracket 
Contact, Screw 
Nut, Lock, Contact, 
Hex. #10-32 

Contact & Spring 
Terminal 
Diaphragm Assy. 

Stud 
Washer, Plain 
Diaphragm 
Lockwasher, Diaphragm 
Stud, 1/4 
Nut, Diaphragm Stud, 
Hex. 1/4-28 

Nut, Arm. Stud, Hex. 
1/4-36 
Screw, Contact Holding, 
Hex. Hd. #10-32x5/8 

Washer, Cover Lock 
Washer, Cover Lock 
Gasket, Diaphragm 
Dome, Horn 
Plate, Front 

Part 
No. 

12X-197 
12X-199 

8X-859 

8X-1306 

8X-1307 

8X-1308 
X-2984 

X-2990 

8X-2995 

No. 
Used Name of Part 

3 Lockwasher, Back Bolt, #12 
2 Lockwasher, Back & 

Bracket Sc., 1/4 
2 Screw, Back & Brkt. , 

Fill. Hd. 1/4-28x1 1/4 
2 Bolt, Back Mtg., Sq. Neck 

#12·24x5/8 
1 Bolt, Back Mtg. , Square 

Neck #12-24x1/2 
3 Nut, Back Bolt, Hex. #12·24 
1 Screw, Back Mtg. , Hex. 

Hd. #10-24 
1 Screw, Terminal, Bdg. 

Hd. #8-32x5/16 
2 Nut, Back & Brkt. , Hex. 

1/4-28 

* See table following parts list for part 
number applying to assembly wanted. 

Assembly No. Back 
Assembly 

Front 
Plate 

Diaphragm 
Assy. 

Diaphragm 

HAA-4007 (Low Pitch) 
HAA-4008 (High Pitch) 

HAA-2001 
HAA-2001A 

HW-1004 
HW-1002 

HW-1025 
HW-1025A 

HW-25 
HW-25A 

UNIT 

HAA-4007, 4008 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed.'. 

A PPLICATION 

Diamond T., 
International Harvester 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

No. 
Used 

HORNS TYPE "HB" 6 VOLTS 
ASSE1.ffiLIES 4001 TO 400:3 INC. 

.-I 
0 
0 
'<1' 

I 

� 

� 
0 
0 
'<1' 

I 

� 

C\l 
0 
0 
'<1' 

I 

il.l 
:X:: 

� Armature Assembly HB-10:31 HB-10:31 HB-1031 HB-1031 
1 Armature Spacer HB-44 HB-44 HB-44 HB-44 
1 Armature Soring Clamp HB-42 HB-42 HB-42 HB-42 
1 Armature Spring Plate HB-4:3 HB-43 HB-43 HB-43 
1 Back Assembly HB-2001 HB-2001 HB-2001A HB-2001 
1 Armature Spring HB-39 HB-:39 HB-:39 HB-39 
1 Condenser Assembly HB-1050 HB-1050 HB-1050C HB-1050 
1 Terminal IGB-132A 
1 Contact Arm - Upper HB-1008 HB-1008 HB-1008A HB-1008 
1 Contact Spring HB-1011 HB-1011 HB-1011 HB-1011 
l Contact Spring Ins . HB-10 HB-10 HB-10 HB-10 
2 Insulating Bushing HB-19 HB-19 HB-19 HB-19 
3 Insulator HB-7 HB-7 HB-7 HB-7 
1 Lead HA-23A HA-23A hA-23A 

HB-10:31 
HB-44 
HB-42 
HB-43 
HB-2001A 
HB-39 
HB-1050C 

IGB-132A 
HB-1008A 
HB-1011 
HB-10 
HB-19 
HB-7 

1 Spacer HB-6 HB-6 HC-38 HB-6 HC -38 
1 Terminal HB-38 HB-38 HC-6 HB-38 HC-6 
1 Terminal - Upper HC -1:3 HC -1:3 
1 Terminal IGB-132A IGB-132A 
2 #10 Lock Washer X-196 X-196 X-196 �-196 X-196 
2 #10-32xll/16 Hex. Hd. Sc. 8X-ll54 8X-1154 8X-1154 8X-1154 8X-1154 
1 Diaphragm Assembly HB-1025 HB-1025 HB-1025 HB-1025--�HB�-�1�0�2�5--
1 Diaphr agm Sleeve HB-41 HB-41 HB-41 HB-41 HB-41 
1 Diaphragm Stud HB-40 HB-40 HB-40 HB-40 HB-40 
1 Dome Bracket HB-66 HB-66 HB-66 HB-66 HB-66 
1 Horn Dome HB-58 HB-58 HA-58 HB-58A HA-58 --�l�� L�e�a�d-7A�s�se�m-, b�l�y�--,c� o� m� p- .----------���----���--- �H�.B�-�1� 0� 6�8,_-=��=---�I�1B�- ·�-
l Conduit HA-42A HA-42A 
1 Grommet HB-61 HB-61 
2 Lead Assembly HB-68 HB-68 
1 Terminal X-767 X-767 
2 Douglas Terminal XA-466 XA -466 
4 Mounting Bracket Lamination HA-78 HA-98A 
2 Mounting Bracket Spacer HA-79 HA-99A 
1 Name Plate HG-17A HC-17A HC-17A HC-17A HC-17A 
1 Plain �asher IG-274 IG-274 IG-274 IG-274 IG-274 

1 Projector Assembly HB-1033 HB-10:33 HB-1073 HB-1073 HB-1073 
1 Projector Screen HB-69 HB-69 HB-69 
1 Ringer Disc. HB-28 HB-28 HA-28A HA-28A HA-28A 
2 Spacer HA-80 HA-lOOA 
1 Terminal Assembly HB-1055 HB-1055 
2 #B Skpf'. 'Nasher 
2 Douglas Terminal 
2 Terminal Gasket 
4 #12-24x1/2 Sq. Neck Bolt 
5 1/4 Lock 'Nasher 
2 1/4 Lock Nasher 
2 ltB Lock Washer 
4 #12 Lock Washer 
5 114-28 Hex. Nut 
2 1 4-28 Hex. Nut 
1 1 4-36 Hex. Nut 
1 l/4-36 Hex. Nut 
1 1/4-36 Hex. Nut 
4 #12-24 Hex. Nut 
2 1 4-28x1 1 4 Fill. 
2 4 -28xl5 16 F 11. .d. Sc. 
2 1/4-28x3/4 Hex. Hd. Screw 
1 #10·32x9/16 Oval Hd. Screw 
2 #8-32xl/4 Rn. Hd. Sc. 

8X-1307 
X-199 
X-535 

X-197 
8X-1063 

X-703 
8X-712 
8X-713 
8X-1308 
8X-859 

8X-1489 

8X-1307 
X-199 
X-535 

X-197 
8X-1063 

X-70:3 
8X-712 
8X-713 
8X-1308 
8X-859 

8X-1489 

Printed in U.S. A. 

BX-1307 
X-199 
X-535 

12X-195 
X-197 

8X-1063 

X-700 
8X-712 
8X-713 
8X-1308 

8X-l492 

BX-1489 
BX-305 

HB-1074A 
x­

XA-518 
HB-75 
8X-1307 

X-199 
X-535 

X-197 
8X-1063 

X-703 
BX-712 
8X-713 
8X-1308 

BX-1489 

BX-1307 
X-199 
X-535 

12X-l95 
X-197 

BX-1063 
8X-154 

x-703 
8X-712 
8X-713 
BX-1308 
8X-8G9 

BX-116 
BX-1489 
8X-305 

(Issued 1-3-38) 

File ill 
Equipment &: Pans Lists Billder 



•r2"-24 x 1! so.. 
NECK BOLT 

TERMINAL 

RINGER DISC 

DIAPHRAGM 

4 LOCKWASHER 

DIAPHRAGM 
STUD 

BACK ASSY. 

�-28XI;ij FILL. 
ARMATURE 

0 

�//� 

+12- LOCKWASHER �-24 HEX. NUT 
*I0-3a'x �OVAL HD. SCREW 

// /�NDENSER ASSY. 

(� / LEAD 

::;(�URE ASSY. 

-� �MATURE SPACER 

ARMATURE SPJ;?ING CLAMP 

I 
I 
I 

I 
! 

SPJ;?iNG PLATE 
,if-36 HEX. NUT 

DOME 

INSULATOR 

""10 LOCKWASHER 

CONTACT ARM-UPPER 

J: 

0 
:::0 
z 
(/') 

� 
""C 
m 

:: 

J: 
02 � 

r 
r 

c 
l/) 
-f 
:::0 

� -

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

No. 
Us 3d 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
2 
2 
1 
1 
1 
1 
1 
1 
1 
7 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
4 
4 
2 
1 
4 

HORNS 
TYPE "HC" 

6 VOLTS 

Name of Part 
1 4 5 
Armature Assembly 
Armature Spacer 
Armature Spacer 
Armature Spring Clamp 
Armature SQring Plate 
Back Assembly 

Armature Spring 
Contact Arm - Upper 
Contact Spring 
Contact Spring Ins. 
Insulating Bushing 
Insulator 
Lead 
Spacer 
Terminal - Lower 
Terminal - Upper 
#10 Lock Washer 
#10-32x11/16 Hex. 

Diaphragm Assembly 
Dia;ehragm Sleeve 
Diaphragm Stud 
Dome Bracket 
Front Plate Assembly 

Cover 
Front Plate 

Hd. Sc. 

#10-32xl/2 Flat Hd. sc. 
#10-32xl 7/16 Flat Hd. sc. 

Gasket 
Horn Dome 
Lead Assembl;y 

Douglas Terminal 
Terminal 

Mounting Parts Service Pkg. 
Name Plate 
ProJector Assembl� 

LOck Nut 
Projector Screen 

Terminal x4-28xl Rd. Hd. Bolt 
2-24xl 2 S • Neck Bolt 

12-24x5 8 Sq. Neck Bolt Ys 4 Lock '/lasher 
8 Lock Washer 

#12 Lock 'Nasher -�4 SkQf· Washer 
2 1 4-28 Hex. Nut 
1 1/4-36 Hex. Nut 
1 1/4-36 Hex. Nut 
1 1 4-36 Hex. Nut 
4 1:2-24 Hex. Nut 
1 #10-32xl 2 Oval Bd. Screw 
1 #lo-32x/ilG oval Hd. sc. 
1 #8-32x3 16 Rd. Hd. Sc. 

I') .qt If.) tO 

0 0 0 0 
0 0 0 0 
.qt .q< .q< .q< 

I I I I 

c.> c.> c.> c.> 
::Q :X: :X: :X: 

HC-1031 HC-1031 HC-1031 HC-1031 
HB-44 HB-44 HB-44 HB-44 
HC-60 HC-60 HC-60 HC-60 
HB-42 HB-42 HB-42 HB-42 
HB-43 HB-43 HB-43 HB-43 
HC-2001 HC-2001 HC-2001 HC-2001 
HB-39 HB-39 HB-39 HB-39 
HC-1008 HC•l008 HC-1008 HC-1008 
HC-1011 HC-1011 HC-1011 HC-1011 
HB-10 HB-10 HB-10 HB-10 
HB-19 HB-19 HB-19 HB-19 
HB-7 HB-7 HB-7 HB-7 
HA-23A HA-23A HA-23A HA-23A 
HC-38 HC-38 HC-38 HC-38 
HC-6 HC-6 HC-6 HC-6 
HC-13 HC-13 HC-13 HC-13 

X-196 X-196 X-196 X-196 
8X-1154 8X-1154 8X-115 4 8X-115 4 
HC-1025E HC-1025A HC-1025 HC-1025A 
HC-41 HC-41 HC-41 HC-41 
HC-40 HC-40 HC-40 HC-40 
HB-66 HB-66 HB-66 HB-66 
HC-1089 HC-1087 HC-106 HC-106 
HC-90 HC-88 
HC-89 HC-87 
8X-66 BX-66 
8X-44 8X-44 
HA-34 HA-34 HA-34 HA-34 
HC-58 HC-58 HC-105 HC-105 
HC-92 HC-92 HC-94 HC-109 
XA-505 XA-505 

X-1295 X-1295 X-1295 X-1295 
HC-1098S HC-10988 HC-10968 HC-10968 
HC-16 HC-16 HC-17 HC-17 

HC-2102 HC-2103 
HC-79 HC-79 
HC-84 HC-84 

X-856 X-856 
8X-1291 8X-1291 8X-1291 8X-1291 

BX-1307 8X-1307 
8X-1306 8X-1306 

X-535 X-535 X-535 X-5 35 
X-195 X-195 X-195 X-195 
X-197 X-197 X-197 X-197 

BX -1272 8X-1272 8X-1272 8X-1272 
8X-1292 8X-1292 BX-1292 BX-1292 

X -703 X-703 X-703 X-703 
8X-712 8X-712 8X-712 8X-712 
8X-713 SX-713 8X-713 8X-713 
S:ii.-1308 8X-1308 8X-1308 8X-1308 

llX-734 llX- 3 
SX-1489 8X-1489 

8X-59 8X-59 8X-59 BX-59 

(Issued 12-22-37) 

Printed in U.S. A. fil�in 
Equipment & Parts List Binder 



LCC:K NUT 

- �  
�r=, 

� 

P�O:TECTOri! .-:ISSY. 

PRO:TECTOri! SCREEN 

SQ. NECK BOLT 

FRONT PLATE .-:ISSY. 

GASJ<"ET 

01 API-I <Z.-:IGM 
SLI!:f'VE 

B.<!CK ASSY. 

� 
'�'J0-3Z>< I� FL.<!T ��EVIl 

\ / FIC/ONT PLATE 

if-i'!.'dx I RC>. 1-10. BOLT\ 
LE.<ID ASSY. TEI:L'MINA� 

� · -DOUGLAS TERMJN.<IL �-
� 

JC? LOCI<"WASHER 
·12-<?4 HEX. NUT 

•J0-32X �OVAL 1-10. SC. 

I 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

No. 
l!aad 

l 
l 
l 
l 
l 
1 
l 
1 
1 
l 
2 
2 
1 
1 
1 
l 
1 
2 
2 
5 
1 
1 
1 
1 
1 
1 
1 
9 
2 
1 
1 
1 
1 
l 
1 
2 
1 
1 
l 
1 
2 
4 
2 
2 
2 
1 
2 
4 
2 
l 
1 
1 
4 
2 

HORNS TYPE "HC" 6 VOLTS 
ASSEMBLIES 4103 TO 4106 INC. 

l 
H�DU:! �.t ftu�t 

2 4 5 
Armature Assembly 
Armature Spacer 
Armature Spacer 
Armature Spring Clamp 
Armature S�ring Plate 
Back Assem ly 

Armature Spring 
Contact Arm - Upper 
Contact Spring 
Contact SErinB Ins. 
Insulating Bushing 
Insulator 
Lead 
Space·r 
s2acer 
Termlnal - Lower 
Term1nal - Upper 
#10 Lock Washer 
#10-32xll/16 Hex. Hd. Sc. 

Bracket Lamination 
Diaphragm Assembly 
Diaphragm Sleeve 
Diaphragm Stud 
Dome Bracket 
Front Plate Assembl� 

Cover 
Front Plate 
#10-32x7/8 Oval Hd. Screw 

Gasket 
Horn Dome 
Lead Assembly 

Douglas Terminal 
Terminal 

Mounting Strip 
Projector Screen 
Spacer 
Terminal Assembly 

#8 Skpf. Washer 
Douglas Terminal 

Terminal Gasket 
Washer 
#12-24x5/8 Sq. Neck Bolt 
#12-24xll/16 Sq. Neck Bolt 
1/4 Lock ·Hasher � 4 s}m,r. Wubu 

Lock Washer 
#10 Lock Washer 
#12 Lock Washer 
1/4-28 Hex. Nut 
1 4-36 Hex. Nut 

4 6 Hex. Nut ii4-36 Hex. Nut 
12-24 Hex. Nut 

l 4-28xl Fill. Hd. Sc. 
10-32xl 2 Fill. Hd. Screw 

#10-32xl 2 Oval Hd. Screw 
#8-32x3 16 Rd. Hd. Screw 

CQ 
I') I') 
0 0 
.-4 .-4 
""' ""' 

I I 

0 0 
= = 

HC-1031 HC-1031 
HB-44 HB-44 
HC�O HC-60 
HB-42 HB-42 
HB-43 HB-43 
HC-20011 HC=2oo1B 
HB-39 HB-39 
HC-1117 HC-1117 
HC-1011A HC-lOllA. 
HB-10 HB-10 
Rts.19 HB-19 
HB-7 HB-7 
HA-23A HA-23A 
HC-38 HC-38 

HB-6 
HC-6 
HC-US HC-13 

X-196 X-196 
BX-1154 BX-1154 

HC-1025 HC-1025 
HC-41 HC-41 
HC-40 HC-40 
HB-66 HB-66 
HC-1122 HC-1122 
HC-123 HC-123 
HC-122 HC-122 

X-1487 X-1467 
HA-34 HA-34 
HC-126 HC-126A 
HC-111 
XA-505 

X-1295 

HC-127 HC-127 

HC-1128A 
x-12'75 

XA-518 
HB-75 

6X-1306 BX-1306 
8X-1495 

X-195 
X-196 X-196 
X-197 X-197 

BX-119 BX-119 
BX-734 8X-734 
8X-59 

Printed in U.S. A. 

CQ 
..,. ""' 10 

� 0 0 0 
.-4 .-4 .-4 .-4 

""' ""' ""' ""' 
I I I I 

0 0 0 0 
= = = = 

HC-1031 HC-1031 HC-1031 HC-1031 
HB-44 HB-44 HB-44 HB-44 
HC-GO He-co HC-GO HC-60 
HB-42 HB-42 HB-42 HB-42 
HB-43 HB-43 HB-43 HB-43 
HC-20011 HC-2001B HC -2001B HC-2001B 
HB-39 HB-39 HB-39 HB-39 
HC-1117 HC-1117 HC-1117 HC-1117 
HC-lOllA HC-1011A HC-lOllA HC-1011A 
HB-10 HB-10 HB-10 HB-10 
HB-19 HB-19 HB-19 HB-19 
HB-7 HR-7 HB-7 HB-7 
HA-23A HA-23A HA-23A HA-23A 
HC-38. HC-36 HC-38 HC-36 

HB-6 HB-6 HB-6 
HC-6 
HC-13 HC-13 HC -13 HC-13 

X-196 X-196 X-196 X-196 
8X-1154 8X-1154 6X-1154 6X-1154 

HC-133 HC-133 
HC-l025A HC -l025A HC-1025 HC-1025A 
HC-41 HC-41 HC-41 HC-41 
HC-40 HC-40 HC-40 HC-40 
HB-66 HB-66 HB-66 HB-6 6 
HC-1124 HC -1124 HC-1122A HC-1124A 
HC-125 HC-125 HC -1:36 HC-137 
HC-124 HC-124 HC-122 HC-124 

X-1487 X-1467 X-1467 X-1467 
HA-34 HA-34 HA-34 HA-34 
HC-126 HC-126 A HC-126A HC-126A 
HC-112 
)'.A-505 

X-1295 
HC-1096A HC-1096A 

HC.-127 HC-127 
HC-135 HC-135 

HC-1126A HC -1128B HC-1128B 
X-1275 

XA-516 
HB-75 HB-75 HB-75 

HC-13 4 HC-134 
6X-1306 6X-1306 6X-1306 BX-1306 

BX-1495 
X-535 X-535 

BX-lZ72 BX-l272 
X-195 
X-196 X-196 
X-197 X-197 

BX-119 
BX-734 
8X-59 

( Iaeued 1-4-38) 

File in 
Equipment & Parts List Binder 



IZ-2'1 HEX NUT Ali!MATURE SPRINtS 
#1z La:J(WASHl"� 

DIAPNRAGM A.S.5Y. TERMINAL-LOWER 

aAPNRA6/"1 �TUD �PACER INSULATORS 

CSA:)XEr !5P/4C£"1(! 
.FRONT PLATE 

t1Z-Z�I'II;�SQUAR� NI!:CK BOLT 

LEADASSY TE/Ii!MINA� 

D0Ut5LA5 TERMINAL� . 

:c 

0 
:;v 
z 
(f) 

-f 
-< 
""0 
m 

: 

:c 

C1 
-

r 

r 

c 
(f) 
-f 

� 
-I 
-

0 
z 



ELECTRIC AUTO-LITE EQUlPMENT & PARTS LISTS 
SERVICE SALES ASSEI.:BLIES 

:IORNS {() Ul Ul Ul 

TYPE "HC" 
t0 <:!< t0 t0 lf) lf) 

0 0 0 0 0 0 

6 VOLTS 0 0 0 0 0 0 
<:!< <:!< lf) lf) lf) lf) 

I I I I I I 

No. 0 0 8 0 0 
� Used Pa.rt :r: :r: >"-< �" �: 

l Horn High Pitch HC-4004 HC-4004 HC-4006 
l Horn Low Pitch HC-4003 HC-4003 :-:C-1005 
l Horn Assembly HC-5003 HC-5005 
l Hn-4001 HR-4001 
l HC-2082 ::IC-2082 HC-2082* 

* Two used, 

II) 
t') t') lf) 
0 0 0 
r-i r-i r-i 
lf) lf) lf) 

I I I 

No. C,) C,) C,) 

Used Name of Part 
:X:: :X:: :X:: 

l 2 3 4 5 
l Horn Assy. - High Pitch HC-4104 IJC -4104B HC -4106 
l Horn Assy. - Low Pitch HC-4103 HC-4103B HC-4105 

(Issued 1-4-38) 

Printed in U.S. A. File in 

Equipment & Parts Lists Binder 





( 

( 

( 

l 

ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

N'o. 
Ueed Name of' Part 

�-�-·4-5 
l Horn Assembly 

.-i 
0 
0 
'0#1 

I 

g 

l 3ack Assembly HD-2043 
2 Insulating Bushing HA-18 
2 Insulating Washer HA-24 
1 Terminal Insulation HA-20 
2 #l0-32x21/32 Sq. Neck Bolt X-1342 
3 #10-32 Hex. Nut 8X-173 
1 l/4-32 Lock Nut HA-21 
1 #l0-32x9/16 Hdless Set Sc. 8X-1345 
1 l/4-32xl 7/32 Hdless Set Sc.8X-1341 
2 nlO-Plain ·,vasher___ BX-34 
l Diaphragm Assembly HA-1025 
l ;Dome Bracket 

� � � � � 0 0 0 0 0 
0 0 0 0 0 
� � � � � 

I I I I I 

� g _51 � g 
HD-4001 
HD-2043 
HA-18 
HA-24 

HD-2043 
HA-18 
HA-24 
HA-20 

X-1342 
8X-173 

HD-2043 
HA-18 

HD-2043 
HA-18 
HA-24 
BA-20 

X-1342 
8X-l73 

1 Front Assembly HA-1094 
2 Gasket HA-34 HA-34 HA-34 P�-34 HA-34 HA-34 
r-P.crnDome 

--·-

HA-58 HA-58 
2 Insulating Sleeve 
l Lead Assembly HA-1042 HA-1042 
l Conduit HA-42 HA-42 
2 Douglas Terminal ,XA-466 XA-466 
r-- Grommet HA�59 HA-59 
2 Lead HA-41 HA-41 
2 Terminal X-767 X-767 
2 Rubber Ins. Sleeve 
2 Terminal 

1:--
0 
0 
.q< 

I 

� 

HA-1094 
HA-34 

HA-01 

r-?.!ounting P"arfS-.!rerVIce-Pkg. 
-----

HA-l044S ------ - --HA-l077s 
1 Name Plate HD-17 HD-17 HD-17 HD-17 HD-17 
l Projector Assembly HA-1033 HA-1033 HA-1033 HA-2039 P�-2125 
1 ·Projector Screen 
2 Spacer 
2 Teminal 
2 Wire Con�ector 
6 1/4 Lock Washer 
2 #10 Lo::lc \Vasher 
4 1/4-28 Hex. Nut 
2 nl0-32 Hex. Nut 
2 1/4 Skpf. Washer 
2 l/4 -28xl/ 2 Fill. Hd. Sc. 
6 l/4-28x5 /16 Fill. Hd. Sc. 
2 I/4-28xl 1/16 Fill. Hd, Sc. 
2 l/4-28xl 1/4 Fill. Hd. Sc. 
2 l/4-28x3/4 Hex. Hd, Sc. 
1 pl0-32xl/2 Oval Hd. Screw 

X-535 

lOX-1063 

8X-419 
BX-925 

8X-859 

SX-925 

SX-859 

HC-97 

8X-116 

8X-419 
8X-925 

SX-859 

8X-734 

X-535 
X-196 

SX-17:3 

8X-925 

· X-535 
X-196 

lOX-1063 
8X-173 

8X-419 
BX-925 

8x-85 

ex-n4 

X-590 
HA-8·2 

X-535 
X-196 

BX-173 

8X-925 

Printed in L1. S A. 

___ .. _L.c 

CD 
0 
0 
..,. 

I 
A 
;r: 

HD-4001 
HD-2043 
HA-18 
HA-24 
HA-20 

X-1342 
8X-173 
HA-21 
8X-1345 
SX-1344 
8X-349 
HA-1025 

HA-34 

HA-11205 
HD-17 
HA-10�3 

X-535 
X-196 

lOX-1063 
8X-173 

8X-419 
SX-925 

0> 
0 
0 
� 

I 
A 
;r: 

HD-2001 
HA-18 
HA-24 
IIA-20 

X-1342 
8X-173 
HA-21 
8X-1345 
8X-1344 
8X-349 
HA-1065 
HA-40 

HA-34 
HA-64 

HA-129 

XA-466 

CH-102 
X-590 

HA-l098AS 
HD-17 
HA-71S 
HA-73 

X-535 
X-196 

8X-1063 
8X-17:5 

8X-419 
BX-925 
8X-812 

llX-734 

-· -

(Issued 1-4-38) 

File in 
Equipment It Pans LiSI Binder 



HORNS 

TYPE ''HD'' I 
I 
I 

ASSEMBLIES 4001 TO 4009 INt. 
PROJECTOR ASSY. 

101APHRAGM ASSY.j 

GASKET 
Zl 

#J0-32X 32 SQ. NECK 

INSULATING BUSHING 

11 J0-32 HEX. NUT 
I 

I 

BRACKET DOUGLAS TERMIN�L 
I 

q LOCKWASHER 
..!.. 5 
4 X c-8x 16 F"IL. HO. SCJC?E.VV 

..!.... .2. 
C#-32>< 132 HEADLESS 

LEAD 

CONDUIT 

SET SCREW HORN DOME 

TEI<MINAL f f'NSULATION 

INSULATING WASHER 
�10 PLAIN WASHER 

I 

... I 

I0-32X 2 OVAL 

I � .q -c8X lfO FILL. HO. SUO?E.W 
q LOCI<WASHEI< 

TERMINAL 

' - ·�-'>h >4, .. �-· _L .. :-..:...;,.:1·�---el1£.,�..,-�,_�_., .... �·\.· ......;..;, • .., .• "AI.._ MRdT .._.·,." ,..4 .. '·-··-� ••• � .. � �.--� """""'----·-· _ ... 



No. 
Used 

1 
1 
1 
1 
1 
1 
l 
1 
1 
l 
1 
1 
1 
1 
2 
1 
1 
c 
2 
1 
2 
1 
2 

s 
1 
1 
1 
1 
1 
1 
l 
l 
l 
2 
2 
l 
1 
2 
1 
4 
4 
2 
4 
4 
4 
2 
l 
2 

ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

HORNS TYPE "HH" 6 VOLTS 
ASSEMBLIES 4001 TO 4004 INC. 

Name of Part 
1 2 3 4 5 
Back Assembly HH-2001 

Armature HH-31 
Ar�ature Spring HH-39 
Armature Spring Clamp HH-42 
Armature Spring Plate HH-43 
Contact Bracket Assy.-Upper HH -1008 

Bracket HH-8 
Contact Screw HH-9 

#10-32 Hex . Nut X-1542 
Contact Soring HH-1011 
Contact Spring Insulation HH-10 
Diaphragm Assy. HH-1025 

Diaphragm HH-25 
Diaphragm Stu d HH-40 
Diaphragm Washer HH-44 
l/4 Lock 'Nasher X-199 
1/4-28 Hex. Nut SX '-106 3 

Insulating Bushing HH-19 

Insula tor HB -7 

Lead HA-23A 
#10 Lock Washer X-196 
1/4-36 Hex. Nut 8X -712 
#10-32xl1/l� Hex. Rd. Sc. BX-1543 

Bracket Lamination HC-133 
Dome Bracket HB-51 
Gasket H A -34 
Grommet HH-77 
Horn Lome HC -l26A 
!.lount ing Bracket 
f.lounting Strip 
Na�e ?late 
Projector 
Projector Bracket 
Spacer 
Spacer Jushing 
Ter:ninal Assy. 
Terminal Gasket 
Washer 
tl2-24x5/9 Sq. Neck Bolt 
fl2-24xl/2 Sq. Neck Jolt 
t-12 Lock \'lasher 
l/4 Lock \'.'asher 
l./4 Lock IV8sher 
#12-24 ::ex. Nut 
1/4-23 Hex. Nut 
l/4-23xl �716 ?ill. hd. Sc. 
il0-32xl/2 Oval Hd. Sc. 
l/4-28xl Rd. �d. Bolt 

HC-1139 
HC-l7A 
H:-!-1073 
HH-76 
HC -135 

HC-ll23C 
HS-75 
HC -140 

SX-1306 
BX-1307 

X-197 
X-199 
X -035 

GX-1308 
i::X -1063 

BX - 734 
BX-129 1 

Cll 
0 
0 

'<!' 
I 

::r:: 
::r:: 

HH -2001A 
HH-31 
HE-39 
HH-42 
HH-4:" 
HH-1008 
HH-8 
HH-9 

X-1542 
HH-1011 
H!: -10 
HH-l025A 
HH -25A 
HH-40 
HH-44 

X-199 
SX-1063 
HI-i-19 
HB-7 
HA-23A 

X-196 

8X-712 

8X-l.S43 
HC -133 
HB-.51 
n.A-34 

HH-77 
HC -l26A 

HC -1139 
HC-l7A 
HE-1074 

HH-76 
HC-l3:J 

HC -1128C 
HB-75 
HC-140 

SX-1306 
sx -1307 

X-197 
X-199 
X-S3:S 

BX-1308 

8X-10G3 

SX-734 
sx -1291 

Printed in U.S. A. 

HH -2001B 
HH-31 
HH-ZCJ 
HH-42 
HH-43 
HH-1008 
HH-8 

HR-9 
X-1542 

HH-1011 
HH-10 
HH-1025B 
HH-25B 
HH-40 
HH-44 

X-199 
BX-1063 
HH-19 
HB-7 
HA-23A 

X-196 

BX-7 12 

BX-1 543 

H B -51 

HC-l�tiA 
HE-ll20R 

HC-17 
HH-1033 

Hl! -85 
HC -ll28C 
Hl:-75 

SX-1307 
X-197 

X-535 
SX-1308 

8X-lOG3 

8X-312 

SX-734 

HH-2001C 
HH-31 
HH-39 
HH-42 
W-43 
HH-1008 
HJ-l-8 
HH-9 

X -1.542 
HH-1011 
HH-10 
H:' -1025C 
HH-25C 
l:'H-40 
HH-44 

X-199 
BX-1063 
HH-19 
HB-7 
HA-23A 

X-lCJ6 

BX-712 

BX-1543 

�ll:3-51 
HA-34 

HC-l26A 
HH -ll20L 

HC -17 
Hn-10°·4 

Pl-' -':'5 
PC -1128C 

HB-75 

8X-13 07 

X-197 

X -:J:' 5 
BX-1308 

SX-1063 
SX-!212 
ElX-734 

(Issued 11-14-38) 

File in 
Equipment &. P!!-rts Lists Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Part 
No. 

Il.'\.-34 
HB-51 
HR-?5 
HC-1?A 
HC-l26A 
HC-133 
HC-135 
HC-140 
HC-ll28C 
HC-1139 
HH-?6 
HJI-?? 
HJI-10'73 
HL-2001 
HA-23A 
HB-? 
HC-13 
HH-10 
flll-31 
HH-39 
HH-42 
HH-43 
HH-81 
HH-1011 

No. 
Used 

l 
l 
1 
l 
l 
5 
2 
2 
l 
l 
l 
l 
l 
l 
l 
2 
l 
l 
l 
l 
l 
l 
1 
l 

HL-4001 HORN PARTS LIST 

Name of :r·art 
l 2 3 4 5 
Gasket 
Dome Bracket 
Terminal Gasket 
Hame Plate 
Horn Dome 
Bracket Lamin ation 
Spacer 
',"/asher 
Termina l Assembly 
J,:ounting Strip 
Projector Dracket 
Grommet 
Projector 
Back Assembly 

l 

Lead 
Insulator 
Terminal - Upper 
Contact Spring Insulation 
Armature 
Armature 
Armature 
Annature 
',"/asher 
Contact 
2 3 4 

Spring 
Spring Clamp 
Spring Plate 

Spring 
5 

Part 
No. 

HH-1025 
HH-25 
HH-40 
HH-44 

X-199 
8X-l063 
HL-19 
HL-1008 
HH-9 
HL-8 

X-1542 
8X-?l2 
8X-l543 

X-19? 
X-199 
X-535 

8X-?34 
8X-1063 
8X-l29l 
8X-l306 
8X-l30? 
8X-l308 

No. 
Used 

l 
l 
l 
2 
l 
l 
2 
l 
l 
1 
l 
l 
2 
4 
2 
l 
l 
2 
2 
l 
3 
2 

HH-.31 

OX-/..3� 

�\ 

UTTIT 

-±001 

-

Printed in U.S. A. 

HL-4001 
(Low Pitc h) 

!Jame of Part 
l 2 3 4 5 

Diaphragm Assembly 
Dia phragra 
Diaphrac;o. �tud 
Di ap:1raQ'1 ·.rasher 
l/4 Lock ·:asher 
l/4-28 Hex. i:ut 

Insulating Bushing 
Contact Bracket Assy.-Upper 

Contact Screw 
Bracket 
#10-32 Hex. Nut 

l/4-36 Hex. Hut 
#l0-32xll/l6 Hex. Hd. �c. 

#12 Lock Washer 
l/4 Lock Washer 
l/4 Lo ck \'lasher 
#l0-32xl/2 Oval Hd. Screw 
l/4-28 IIex. Nut 
l/4-28xl �d. Hd. Bolt 
#l2-24x5/8 Sq. Neck Dolt 
#l2-24xl/2 Sq. Neck Bolt 
l/4-28 Hex. Nut 
l 2 3 4 5 

(Issued 9-l-39 ) 

HC-12t5fQ 

APPLICATION 

Chrysler, DeSoto, Dod�e, 
Plyr10uth 

File in 
Equipment & Parts List Binder 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Part No. 
No. Used 

HA-34 1 
HB-51 1 
HC-75 1 
HC-l7A 1 
HC-l26A 1 
HC-133 5 
HC-135 2 
HC-140 2 
HC-1128C 1 
HC-1139 1 
HH-76 1 
HH-77 1 
HH-1074 1 
HL-2001A 1 
HA-23A 1 
HB-7 2 
HC-13 1 
HH-10 1 
HH-31 1 
HH-39 1 
HH-42 1 
HH-43 1 
HH-81 1 
HH-1011 1 
HH-1025A 1 

HL-4002 HORN PARTS LIST 

Name of Part 
1 2 3 4 5 
Gasket 
Dome Bracket 
Tenninal Gasket 
Name Plate 
Horn Dome 
Bracket Lamination 
Spacer 
Washer 
Terminal Assembly 
Mounting Strip 
Projector Bracket 
Grommet 
Projector 
Back Assembly 

J,ead 
Insulator 
Terminal - Upper 
Contact Spring Insulation 
Armature 
Armature Spring 
Armature Spring Clamp 
Armature Spring Plate 
Washer 
Contact Spring 
Diaphragm Assembly 

1 2 3 4 5 

HL-200/14 

HH-iil51'1 

HC-1126C 

I 

Part 
No. 

HH-25A 
HH-40 
HH-44 

X-199 
8X-1063 
HL-19 
HL-1008 
HH-9 
HL-8 

X-1542 
BX-712 
8X-1543 

X-197 
X-199 
X-535 

8X-734 
BX-1063 
8X-l291 
8X-l306 
8X-1307 
8X-1308 

No. 
Used 

l 
1 
2 
1 
l 
2 
1 
l 
1 
2 
l 
2 
4 
2 
l 
l 
2 
2 
1 
3 
2 

HH-., 

UNIT 

HL-4002 

Printed in U.S. A. 

HL-4002 
(High Pitch) 

Name of Part 
1 2 3 4 5 

Diaphragm 
Diaphragm Stud 
Diaphragm 'Nasher 
1/4 Lock Washer 
1/4-28 Hex. Nut 

Insulating Bushing 
Contact Bracket Assy.-Upper 

Contact Screw 
Bracket 
#10-32 Hex. Nut 

1/4-36 Hex. N ut 
#10-32xll/l6 Hex. Hd. Sc. 

#12 Lock Washer 
l/4 Lock Washer 
l/4 Lock Washer 
#l0-32xl/2 Oval Hd. Screw 
l/4-28 Hex. Nut 
l/4-28xl Rd. Hd. Bolt 
#l2-24x5/8 Sc;_. Neck Bqlt 
#l2-24xl/2 Sq. Neck Bolt 
l/4-28 Hex. Nu-c 
1 2 3 4 5 

(Issu ed 9-l-39) 

APPLICATION 

Chrysler, DeSoto, 
Plymo uth 

• File in 

HC-/26/Q 

Dod'je, 

Equipment & Parts List Binder 
"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan can be assembled as needed." 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Part 
No. 

HA-34 
HB-51 
HB-75 
HC-17A 
HC-126A 
HC-133 
HC-135 
HC-140 
HC-ll28C 
HC-1139 
H0-76 
H0-7? 
H0-10?3 
H0-2001 
HA-23A 
HB-7 
HC-13 
HH-10 
HH-31 
HH-42 
HH-43 
ffii-81 
HL-19 
H0-39 

H0-4001 HORN PARTS LIST H0-4001 
(Low Pitch) 

No. 
Used Name of Part 

1 2 3 4 5 
1 Gasket 
1 Dome Bracket 
1 Terminal Gasket 
1 Name Plate 
l Horn Dome 
5 Bracket Lamination 
2 Spacer 
2 Washer 
l Terminal Assembly 
l Mounting Strip 
l Projector Bracket 
l Grommet 
l Projector 
l Da.ck Assembly 
l Lead 
2 Insulator 
l Terminal - Upper 

Part 
No. 

H0-1008 
HL-8 
H0-9 

X-1542 
H0-1011 
H0-1025 
HH-40 
HH-44 
H0-25 

X-199 
8X-l063 
8X-?l2 
8X-l543 

X-197 
X-199 
X-535 

No. 
Used Name of Part 

1 2 3 4 5 
Contact Bracket Assy.-Upper 

Bracket 
Contact Screw 
#10-32 Hex. Nut 

Contact Spring 
Diaphragm Assembly 

Diaphragm Stud 
Diaphragm Washer 
Diaphragm 
1/4 Lock Washer 
l/4-28 Hex. Nut 

l/4-36 Hex. Nut 
#l0-32xll/l6 Hex. Hd. Sc. 

#12 Lock Washer 
1/4 Lock Washer 
l/4 Lock Washer 

l Contact Spring Insulati on 
8X-734 
8X-l063 
8X-l29l 
8X-l306 
8X-l30? 
8X-l308 

l 
l 

l 
l 
l 
l 
l 
2 
1 

1 
l 
1 
2 
4 
2 
1 
l 
2 
2 
1 
4 
4 

#10-32xl/2 Oval Hd. Screw 
1/4-28 Hex. Nut 
l/4-28xl Rd. Hd. Bolt 
#l2-24x5/8 Sq. Neck Bolt 
#12 Lock Washer 

l Armature 
l Armature Spring Clamp 
l Armature Spring Plate 
l 'Nasher 
2 Insulating Bushing 
l Armature Spring 

l 2 3 4 5 

#12-24 Hex. Nut 
l 2 3 4 5 

(Issued 9-l-39) 

HC•I!J 0 

HC-1128C ('JX·/308 

� ��00 
� H0-1011 

UNIT APPLICATION 

H0-4001 Chrysler, DeSoto, 
Plymol:l.th 

HC-126A 

Dodge, 

Printed in U.S. A. File in 

"NOTE: Where pto.n numbers are shown in parenthesis 
they are for reference only. By stocking sub-pans the 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Part No. 
No. Used 

HA-34 1 
HB-51 1 
HB-75 1 
HC-17A 1 
HC-126A 1 
HC-133 5 
HC-135 2 
HC-140 2 
HC-1128C 1 
HC-1139 1 
H0-76 1 
H0-77 1 
H0-1074 1 
H0-2001A 1 
HA-23A 1 
HB-7 2 
HC-13 1 
HH-10 1 
HH-31 1 
HH-42 1 
HH-43 1 
HH-81 1 
HL-19 2 
H0-39 1 

H0-4002 HORN PARTS LIST 

Name of Part 
1 2 3 4 5 
Gasket 
Dome Bracket 
Terminal Gasket 
Name Plate 
Horn Dome 
Bracket Lamination 
Spacer 
Washer 
Terminal Assembly 
Mounting Strip 
Projector Bracket 
Grommet 
Projector 
Back Assembly 

Lead 
Insulator 
Terminal - Upper 
Contact Spring Insulation 
Armature 
Armature Spring Clamp 
Armature Spring Plate 
Washer 
Insulating Bushing 
Armature Spring 

1 2 3 4 5 

Part 
No. 

H0-1008 
HL-8 
H0-9 

X-1542 
H0-1011 
H0-1025A 
HH-40 
HH-44 
H0-25A 

X-199 
8X-1063 
8X-?12 
8X-1543 

X-197 
X-199 
X-535 

SX-734 
8X-l063 
8X-1291 
SX-1306 
8X-1307 
8X-1308 

No. 
Used 

1 
1 
1 
1 
1 
1 
1 
2 
l 
1 
1 
1 
2 
4 
2 
1 
1 
2 
2 
1 
4 
4 

maT 

H0-4002 

Printed in U.S. A. 

H0-4002 
(High Pitch) 

Name of Part 
1 2 3 4 5 

Contact Bracket Assy.-Upper 
Bracket 
Contact Screw 
#10-32 Hex. Nut 

Contact Spring 
Diaphragm Assembly 

Diaphragm Stud 
Diaphragm 'dasher 
Diaphragm 
1/4 Lock ·.lasher 
1/4-28 Hex. Nut 

1/4-36 Hex. Nut 
#10-32xll/16 Eex. Hd. Sc. 

#12 Lock Washer 
1/4 Lock Hasher 
1/4 Lock Washer 
#l0-32xl/2 Oval Hd. Screw 
1/4-28 Hex. Nut 
l/4-28xl Rd. Hd. Bolt 
#12-24x5/8 Sq. Neck Bolt 
#12 Lock Washer 
#12-24 Hex. Nut 
1 2 3 4 5 

(Issued 9-1-39 ) 

APPLICATION 

Chrysler, DeSoto, Dodge, 
Plymouth 

File in 
Equipment & Parts List Binder 

"NOTE: Where part numbers are shown in parenthesis 
they are Cot reference only. By stocking sub·parts the 
complete part can be auembled as needed." 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Part 
No. 

HB-51 
HB-75 
HC-17A 
HC-126B 
HC-133 
HC-135 
HC-1128C 
HC-1139 
H0-34 
H0-77 
H0-80 

• 

• 

HA-23A 
HB-7 
HC-13 
HH-10 
HH-31 
HH-42 
HH-43 
HH-81 

HL-19 

H0-39 
H0-1008 
HL-8 
H0-9 

X-1542 

No. 
Used 

H0-5003 H0-4003 L?w Pi
.
tch 

HORN PARTS LIST H0-4004 H1gh P1tch 

Name of Part 
1 2 3 4 5 

Part 
No. 

No. 
Used Name of Part 

1 2 3 4 5 

H0-5003 Set 
H0-4003 
H0-4004 

l Bracket, Dome H0-1011 1 Contact & Spring 
1 Gasket, Terminal, Rubber 
1 Name Plate 

• 

HH-40 
HH-44 

1 Diaphragm Assembly 
1 Stud 

1 
5 
2 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 

2 

1 
1 
1 
1 
1 

Dome, Horn 
Lamination, Bracket 
Spacer, Plain 
Terminal 
Strip, Mounting 
Gasket, Diaphragm 
Grommet, Projector, Rubber 
Bracket, Projector 
Projector 
Back Assembly 

Lead, 4 7 /8" Long 
Insulator, Contact Bracket 
Terminal, Contact, Upper 
Insulation, Contact Spring 
Armature 
Clamp, Armature Spring 
Plate, Armature Spring 
Washer, Skpf ., Contact 
Holding Screw 
Bushing, Ins., Contact 
Holding Screw 
Spring, Armature 
Bracket Assy ., Contact, Upper 

Bracket 
Contact, Screw 
Nut, Lock, Contact, Hex., 
#10-32 

1 2 3 4 5 

• 

12X-199 

8X-1063 

8X-712 
8X-1543 

12X-197 

12X-199 

8X-734 

8X-859 

8X-1063 

SX-1306 

8X-1307 

8X-1308 

2 Washer, Plain 
1 Diaphragm 
1 Washer, Lock, Diaphragm 

Stud 
1 Nut, Diaphragm Stud, Hex., 

1/4-28 
1 Nut, Arm. Stud, Hex., 1/4-36 
2 Screw, Contact Holding, Hex. 

Hd., #10-32x11/16 
4 Lock Washer, Back Attaching 

Bolt, #12 
4 Lock Washer, Back & Bracket Sc., 

1/4 
1 Screw, Attaching, Dome, Ctsk. Hd., 

#10-32x1j2 
2 Screw, Attaching, Back & Bracket, 

Fil. Hd., 1j4-28x1 1/4 
4 Nut, Back & Bracket Sc ., Hex., 

1/4-28 
2 Bolt, Back Attaching, Square Neck, 

#12-24x5j8 
2 Bolt, Back Attaching, Square Neck, 

#12-24x1j2 
4 Nut, Attaching, Bolt, Hex., #12-24 

1 2 3 4 5 

(Issued 5-17-45) 

• See table following parts list for part number 
applying to assembly wanted. 

Assembly Projector 
No. 

Back 
Assy. 

Diaphragm Diaphragm 
Assy. 

H0-4003 
H0-4004 

lt0-1078 . H0-2001 
H0-1079 H0-2001A 

Printed in U.S. A. 

liO-i025 
HO-l025A 

H0-25 
H0-25A 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
Equipment & Parts List Binder 



NO-..i/4 

rJ 

�� �-,J 
HC-/1.39 

BX-1..30' 

� 
� 

::r: 
0 
I 

c:n 
0 
0 
c,.) 

::r: 
0 
::0 
z 
� 

t"' 
� 
c::: 
00 

1-:3 
� 
> 
1-:3 
� 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Part 
No. 

HB-51 
HB-75 
HC-17A 
HC-126A 
HC-133 
HC-135 
HC-l128C 
HC-1139 
H0-34 

* 

* 

HA-23A 
HB-7 
HC-13 
HH-10 
HH-31 
HH-42 
HH-43 
HH-81 

HL-19 

H0-39 
H0-1008 
HL-8 
H0-9 

X-1542 

H0-1011 

No. 

H0-4005 Low Pitch 
H0 5005 rl0-4006 High Pitch HORN PARTS LIST 

H0-5005 Set 
H0-4005 
H0-4006 

Used Name of Part 
Part 
No. 

No. 
Used Name of Part 

1 2 3 4 5 1 2 3 4 5 
1 Bracket, Dome * 1 Diaphragm Assembly 
:i. Gasket, Terminal, Rubber 
1 Name Plate 

HH-40 
HH-44 

1 Stud 
2 Washer, Plain 

1 
5 
2 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 

2 

1 
1 
1 
1 
1 

Dome, Horn 
Lamination, Bracket 
Spacer, Plain 
Terminal 
Strip, Mounting 
Gasket, Diaphragm 
Projector 
Back Assembly 

Lead, 4 7 j8" Long 
Insulator, Contact Bracket 
Terminal, Contact, Upper 
Insulation, Contact Spring 
Armature 
Clamp, Armature Spring 
Plate, Armature Spring 
Washer, Skpf ., Contact 
Holding Screw 
Bushing, Ins., Contact 
Holding Screw 
Spring, Armature 
Bracket Assy ., Contact, Upper 

Bracket 
Contact, Screw 
Nut, Lock, Contact, Hex., 
#10-32 

* 

12X-199 

8X-1063 

8X-712 
8X-1543 

12X-197 

12X-199 

12X-535 

8X-734 

8X-859 

8X-1063 

8X-1306 

8X-1307 

8X-1308 

1 Diaphragm 
1 Washer, Lock, Diaphragm 

Stud, 1/4 
1 Nut, Diaphragm Stud, Hex., 

1/4-28 
1 Nut, Arm. Stud, Hex., 1/4-36 
2 Screw, Contact Holding, Hex. 

Hd., #10-32x11j16 
4 Lock Washer, Back Attaching 

Bolt, #12 
4 Lock Washer, Back & Bracket 

Screw, 1/4 
1 Lock Washer, Back & Bracket 

Screw, 1/4 
1 Screw, Attaching, Dome, Ctsk. 

Hd., #10-32x1j2 
2 Screw, Attaching, Back & Bracket, 

Fil. Hd., 1j4-28xl 1/4 
4 Nut, Back & Bracket Sc., Hex., 

1/4-28 
1 Bolt, Back Attaching, Square Neck, 

#12-24x5j8 
3 Bolt, Back Attaching, Square Neck, 

#12-24x1j2 

1 Contact & Spring 
4 Nut, Attaching, Bolt, Hex., #12-24 

1 2 3 4 5 
1 2 3 4 5 

Assembly 
No. 

H0-4005 
H0-4006 

(Issued 5-17 -45) 

* See table following parts list for part number 
applying to assembly wanted. 

Projector Back 
Assy. 

Diaphragm 
Assy. 

Diaphragm 

H0-1073 
H0-1074 

H0-2001 
H0-2001A 

Printed in U.S. A. 

H0-1025 
H0-1025A 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

H0-25 
H0-25A 

File in 
Equipment & Pans List Binder 



� 

HC-1/3!3 

::z:: 
0 
t 

CJ1 
0 
0 
CJ1 

::z:: 
0 
� 
z 
1--4 

t"' 
t"' 
c:: 
(l.l 

1-:3 
� 
> 
1-:3 
1--4 

0 
z 



ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Part 
No. 

HB-51 
HB-75 
HC-l7A 
HC-l26A 
HC-133 
HC-135 
HC-ll28C 
HC-1139 
H0-34 

* 

* 

HB-7 
HC-13 
HH-10 
HH-31 
HH-42 
HH-43 
HH-81 
HL-19 
H0-39 
H0-1008 

HL-8 
H0-9 

X-1542 
H0-1011 

HT-5001 HT-4001 Low Pitch HORN PARTS L IST HT-4002 High Pitch 

HT-5001 Set 
HT-4001 
HT-4002 

PRELIMINARY 

No. 
Used Name of Part 

l 2 3 4 5 
l Dome Bracket 
l Terminal Gasket 
l Name Plate 
l Horn Dome 
5 Bracket Lamination 
2 Spacer 
l Terminal Assembly 
l Mounting Strip 
l Gasket 
l Projector 
l Back Assembly 
2 Insulator 
l Terminal - Upper 
l Contact Spring Insulation 
l Armature 
l Armature Spring Clamp 
l Armature Spring Plate 
l Washer 
2 Insulating Bushing 
1 Armature Spring 
l Contact Bracket Assy.-

Upper 
l Bracke·:t 
1 Contact Screw 
1 #10-32 Hex. Nut 
1 Contact Spring 

l. 2 3 4 5 

Part 
No. 

* 

HH-40 
HH-44 

* 

l2X-199 
8X-1063 
8X-712 
8X-1543 

l2X-197 
12X-l99 
l2X- 535 

8X-734 
8X-859 
8X-1063 
8X-1306 
BX-1307 
BX-1308 

No. 
Used Name of Part 

1 2 3 4 5 
l Diaphragm Assembly 
l Diaphragm Stud 
2 Diaphragm Washer 
l Diaphragm 
l l/4 Lock Washer 
1 l/4-28 Hex. Nut 
l l/4-36 Hex. Nut 
2 #l0-32xll/16 Hex. Hd. So. 
4 #12 Lock Washer 
4 1/4 Lock Washer 
1 1/4 Lock Washer 
l #l0-32xl/2 Oval Hd. Screw 
2 l/4-28xl l/4 Fill. Hd. So. 
4 1/4-28 Hex. Nut 
1 �12-24x5/8 Sq. Neck Bolt 
3 l2-24xl/2 Sq. Neck Bolt 
4 12-24 Hex. Nut 

1 2 3 4 5 

(Issued 8-13-41) 

* See table following parts list for part 
number ap plying to assembly wanted. 

Assembly 
No. 

Projector Back 
Assembly 

Diaphragm 
_!l.ssembly 

Diaphragm 

HT-4001 
HT-4002 

H0-1073 
H0-1074 

HT-2001 
HT-2001A 

Printed in U.S. A. 

H0-1025 
HO-l025A 

UNIT 

HT-5001 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

H0-25 
H0-25A 

APPLICATION 

Plymouth 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Part 
No. 

HB-51 
HB-75 
HC-17A 
HC-l26B 
HC-133 
HC-135 
HC-ll28C 
HC-1139 
H0-34 
H0-77 
H0-80 

* 

* 

HB-7 
HC-13 
HH-10 
HH-31 
HH-42 
HH-43 
HH-81 
HL-19 
H0-39 
H0-1008 

HL-8 
H0-9 

X-1542 
H0-1011 

HT-5003 HT-40 03 Low Pitch HORN PARTS LIST HT-4004 High Pitch 

HT-5003 Set 
HT-4003 
HT-4004 

PRELIMINARY 

No. 
Used Name of Part 

1 2 3 4 5 
1 Dome Bracket 
1 Terminal Gasket 
1 Name Plate 
1 Horn Dome 
5 Bracket Lamination 
2 Spacer 
1 Terminal Assembly 
1 Mounting Strip 
1 Gasket 
1 Grommet 
1 Projector Bracket 
1 Projector 
1 Back Assembly 
2 J:nsulator 
1 Terminal - Upper 
1 Contact Spring Insulation 
1 Armature 
1 Armature Spring Clamp 
1 Armature Spring Plate 
1 Washer 
2 Insulating Bushing 
1 Armature Spring 
1 Contact Bracket Assy.-

Upper 
1 Bracket 
1 Contact Screw 
1 #10-32 Hex. Nut 
1 Contact Spring 

1 2 3 4 5 

Assembly 
No. 

HT-4002' 
HT-4004 

Projector 

H0-1078 
H0-1079 

Back 
Assembly 

HT-2001 
HT-2001A 

Part 
No. 

No. 
Used Name of Part 

* 

HH-40 
HH-44 

* 

12X-199 
8X-1063 
8X-?l2 
8X-1543 

12X-197 
12X-199 

SX-734 
SX-859 
8X-1063 
SX-1306 
8X-1307 
8X-1308 

1 2 3 4 5 
1 Diaphragm Assembly 
1 Diaphragm Stud 
2 Diaphragm Washer 
1 Diaphragm 
1 1/4 Lock Washer 
1 1/4-28 Hex. Nut 
1 1/4-36 Hex. Nut 
2 #l0-32xll/16 Hex. Hd. Sc. 
4 #12 Lock Washer 
4 1/4 Lock Washer 
1 #l0-32xl/2 Oval Hd. Screw 
2 l/4-28xl 1/4 Fill. Hd. Sc. 
4 1/4-28 Hex. Nut 
2 #12-24x5/8 Sq. Neck Bolt 
2 #12-24xl/2 Sq. Neck Bolt 
4 #12-24 Hex. Nut 

1 2 3 4 5 

(Issued 8-13-41) 

* See table following parts list for part 
number applying to assembly wanted. 

Diaphragm 
Assembly 

H0-1025 
H0-1025A 

UNIT 

HT-5003 

Diaphra@n 

H0-25 
H0-25A 

APPLICATION 

Chrysler, DeSoto, 
Dodge 

Primed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Equipment & Pans List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

No. 

HT-5007 HT-4007 Low Pitch HORN PARTS LIST 
HT -4008 High Pitch 

No. 

HT-5007 Set 
HT-4007 
HT-4008 

Part 
No. Used Name of Part 

Part 
No. Used Name of Part 

HB-51 1 
HB-75 1 
HC-126A 1 
HC-133 5 
HC-135 2 
HC-1128C 1 
HC-1139 1 
H0-34 1 

* 

* 

HB-7 
HC-13 
HH-10 
HH-31 
HH-42 
HH-43 
HH-81 

1 
1 
2 
1 
1 
1 
1 
1 
1 

HL-19 2 

H0-39 1 
H0-1008 1 
HL-8 1 
H0-9 1 

X-1542 1 

H0-1011 1 
* 1 

HH-40 1 
HH-44 2 

* 1 
12X-199 1 

8X-1063 1 

1 2 3 4 5 
Bracket, Dome 8X-712 1 
Gasket, Terminal, Rubber 
Dome, Horn 8X-1543 2 
Lamination, Bracket 
Spacer, Plain 12X-197 4 
Terminal 
Strip, Mounting 12X-199 4 
Gasket, Diaphragm 
Projector 8X-734 1 
Back Assy. 

Insulator, Contact Bracket 8X-859 2 
Terminal, Contact, Upper 
Insulation, Contact Spring 8X-1063 4 
Armature 
Clamp, Armature Spring 8X-1306 1 
Plate, Armature Spring 
Washer, Skpf., Contact 8X-1307 3 
Holding Screw 
Bushing, Ins., Contact 8X-1308 4 
Holding Screw 
Spring, Armature 
Bracket Assy ., Contact, Upper 

Bracket 
Contact, Screw 
Nut, Lock, Contact, Hex., 
#10-32 

Contact & Spring 
Diaphragm Assy. 

Stud 
Washer, Plain 
Diaphragm 

1 2 3 4 5 
Nut, Armature Stud, Hex., 
1/4-36 
Screw, Contact Holding, Hex. 
Hd., #10-32x11j16 

Lockwasher, Back Attaching 
Bolt, #12 
Lockwasher, Back & Bracket 
Screw 1/4 
Screw, Attaching, Dome, Ctsk. 
Hd., #10-32x1j2 
Screw, Attaching, Back & Bracket, 
Fil. Hd., 1j4-28x1 1/4 
Nut, Back & Bracket Sc ., Hex. 
1/4-28 
Bolt, Back Attaching, Square 
Neck, #12-24x5j8 
Bolt, Back Attaching, Square 
Neck, #12-24x1j2 
Nut, Attaching, Bolt, Hex., 
#12-24 
1 2 3 4 5 

Lockwasher, Diaphragm 
Stud, 1/4 

* See table following parts list for part 
number applying to assembly wanted. 

Nut, Diaphragm Stud, Hex., 
1/4-28 

1 2 3 4 5 

Aa>embly 
No. 

Projector Back 
Assembly 

Diaphragm 
Assembly 

Diaphragm 

HT-4007 
HT-4008 

H0-1081 
H0-1082 

HT-2001 
HT-2001A 

Printed in U.S. A. 

H0-1025 
H0-1025A 

'"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

H0-25 
H0-25A 

(Issued 2-12-46) 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

No. 

HT-5009 HT-4009 Low Pitch HORN PARTS LIST 
HT-4010 High Pitch 

No. 

HT-5009 Set 
HT-4009 
HT-4010 

Part 
No. Used Name of Part 

Part 
No. Used Name of Part 

HB-51 1 
HB-75 1 
HC-108A 1 
HC-126A 1 
HC-133 5 
HC-135 2 
HC-140 2 
HC-1128C 1 
HC-1139 1 
H0-34 1 

* 

H0-77 
• 

HT-81 
* 

HB-7 
HC-13 
HH-10 
HH-31 
HH-42 
HH-43 
HH-81 

1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 

HL-19 2 

H0-39 1 
H0-1008 1 
HL-8 1 
H0-9 1 

X-1542 1 

H0-1011 1 

1 2 3 4 5 
Bracket, Dome 
Gasket, Terminal, Rubber 
Strip, Mounting 
Dome, Horn 
Lamination, Bracket 
Spacer, Mounting Bracket 
Washer, Plain, Mtg. Bracket 
Terminal 
Strip, Mounting 
Gasket, Diaphragm 
Bracket, Projector 
Grommet, Projector, Rubber 
Projector 
Bracket, Mounting 
Back Assy. 

Insulator, Contact Bracket 
Terminal, Contact, Upper 
Insulation, Contact Spring 
Armature 
Clamp, Armature Spring 
Plate, Armature Spring 
Washer, Skpf., Contact 
Holding Screw 
Bushing, Ins., Contact 
Holding Screw 
Spring, Armature 
Bracket Assy ., Contact, Upper 

Bracket 
Contact, Screw 
Nut, Lock, Contact, Hex., 
#10-32 

Contact & Spring 
1 2 3 4 5 

* 1 
HH-40 1 
HH-44 2 

• 1 
12X-199 1 

8X-1063 1 

8X-712 1 

8X-1543 2 

8X-116 2 

12X-197 4 

12X-199 4 

8X-734 1 

8X-.859 2 

8X-1063 2 

SX-1306 2 

8X-1307 2 

8X-1308 4 

1 2 3 4 5 
Diaphragm Assy. 

Stud 
Washer, Plain 
Diaphragm 
Lockwasher, Diaphragm 
Stud, 1/4 
Nut, Diaphragm Stud, Hex., 
1/4-28 

Nut, Armature Stud, Hex., 
1/4-36 
Screw, Contact Holding, Hex. 
Hd., #10-32xllj16 

Screw, Mounting Bracket, Hex. 
Hd. 1/4-28x3j4 
Lockwasher, Back Attaching 
Bolt, #12 
Lockwasher, Back & Bracket 
Screw, 1/4 
Screw, Attaching, Dome, Ctsk. 
Hd., #10-32x1/2 
Screw, Attaching, Back & Bracket, 
Fil. Hd., 1/4-28x1 1/4 
Nut, Back & Bracket Sc., Hex. 
1/4-28 
Bolt, Back Attaching, Square 
Neck, #12-24x5j8 
Bolt, Back Attaching, Square 
Neck, #12-24x1/2 
Nut, Attaching, Bolt, Hex., 
#12-24 
1 2 3 4 5 

• See table following parts list for part 
number applying to assembly wanted. 

Assembly 
No. 

Bracket 
Projector 

Projector Back 
Assembly 

Diaphragm 
Assembly 

Diaphragm 

HT-4009 
HT-4010 

H0-76A 
H0-76 

H0-1073 
H0-1074 

HT-2001 
HT-2001A 

Printed in U.S. A. 

H0-1025 
H0-1025A 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

H0-25 
H0-25A 

(Issued 2-12-46) 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

No. 

HT-5011 HT-4011 Low Pitch HORN PARTS LIST 
HT-4012 High Pitch 

No. 

HT-5011 Set 
HT-4011 
HT-4012 

Fart 
No. Used Name of Part 

I- art 
No. Used Name of Part 

HB-51 1 
HB-75 1 
HC-126A 1 
HC-133 5 
HC-135 2 
HC-1128C 1 
HC-1139 1 
H0-34 1 

* 

* 

HB-7 
HC-13 
HH-10 
HH-31 
HH-42 
HH-43 
HH-81 

1 
1 
2 
1 
1 
1 
1 
1 
1 

HL-19 2 

H0-39 1 
H0-1008 1 

HL-8 1 

H0-9 1 
X-1542 1 

H0-1011 1 

1 2 3 4 5 
Bracket, Dome 
Gasket, Terminal, Rubber 
Dome, Horn 
Lamination, Bracket 
Spacer, Plain 
Terminal 
Strip, Mounting 
Gasket, Diaphragm 
Projector 
Back Assy. 

Insulator, C ontact Bracket 
Terminal, Contact, Upper 
Insulation, Contact Spring 
Armature 
Clamp, Armature Spring 
Plate, Armature Spring 
Washer, Skpf., Contact 
Holding Screw 
Bushing, Ins., Contact 
Holding Screw 
Spring, Armature 
Bracket Assy ., Contact, 
Upper 

Bracket 
Contact, Screw 
Nut, Lock, Contact, Hex., 
#10-32 

Contact & Spring 
1 2 3 4 5 

Assembly 
No. 

Projector Back 
Assembly 

HT-4011 
HT-4012 

H0-1073 
HO-1074 

HT-2001 
HT-2001A 

* 

HH-40 
HH-44 

* 

12X-199 

8X-1063 

8X-712 

SX-1543 

12X-197 

12X-199 

8X-734 

8X-859 

BX-1063 

SX-1306 

SX-1307 

8X-1308 

1 
1 
2 
1 
1 

1 

1 

2 

4 

4 

1 

2 

4 

1 

3 

4 

1 2 3 4 5 
Diaphragm Assy. 

Stud 
Washer, Plain 
Diaphragm 
Lockwasher, Diaphragm Stuq 
1/4 
Nut, Diaphragm Stud, Hex., 
1/4-28 

Nut, Armature Stud, Hex., 
1/4-36 
Screw, Contact Holding, 
Hex. Hd., #10-32xllj16 

Lockwasher, Back Attaching 
Bolt, #12 
Lockwasher, Back � Bracket 
Screw, 1/4 
Screw, Attaching, Dome, Ctsk. 
Hd., #10-32x1j2 
Screw, Attaching, Back & 

Bracket, Fil. Hd., 1/4-28x1 1/4 
Nut, Back & Bracket Sc., Hex. 
1/4-28 
Bolt, Back Attaching, Square 
Nack, #12-24x5j8 
Bolt, Back Attaching, Square 
Neck, #12-24x1j2 
Nut, Attaching, Bolt, Hex., 
#12-24 
1 2 3 4 5 

* See table following parts list for part 
number applying to assembly wanted. 

Diaphragm 
Assembly 

H0-1025 
H0-1025A 

Diaphragm 

H0-25 
H0-25A 

Printed in U.S. A. 

(Issued 2-13-46) 
File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Part 
No. 

HB-51 
HC-58 
HC-133B 
HC-135 
HC-140 

** 

** 

** 

8X-44 

8X-66 

HC-1139B 
HC-2082 
HC-79 
HC-84 
H0-34 

** 

HB-7 
HC-13 
HH-10 
HH-31 
HH-42 
HH-43 
H0-39 
liT -19 

liT-92 
HW-1008A 

HL-8 
HW-9 

X-1542 

HW-1011 
** 

HH-40 

Assembly 

liT -4015 Low Pitch 
liT-5015 HT-4016 High Pitch HORN PARTS LIST 

HT-5015 Set 

No. 
Used Name of Part 

1 Bracket, Dome 
1 Dome, Horn 
5 Lamination, Bracket 
2 Spacer, Mounting Bracket 
2 Washer, Plain, Mounting 

Bracket 
1 Plate Assembly, Front 
1 Plate 
1 Cover 
1 Screw, Cover, Flat Hd. 

4#10-32x1 7/16 
7 Screw, Cover, Flat Head 

4#10-32x1/2 
1 Strip, Mounting 
1 Projector Assembly 
1 Nut, Lock, Hex. 15/16-20 
1 Screen 
1 Gasket, Diaphragm 
1 Back Assembly 
3 Insulator, Contact Bracket 
2 Terminal, Contact, Upper 
1 Insulation, Contact Spring 
1 Armature 
1 Clamp, Armature Spring 
1 Plate, Armature Spring 
1 Spring, Armature 
2 Bushing, Ins. , Contact 

Holding Screw 
1 Lead Assy., 18 1/8" Long 
1 Bracket Assembly, Contact, 

Upper 
1 Bracket 
1 Contact, Screw 
1 Nut, Lock, Contact, 

Hex. il0-32 
1 Contact & Spring 
1 Diaphragm Assembly 
1 Stud 

Part 
No. 

HH-44 
** 

12X-199 

8X-1063 

8X-712 

8X-3017 

12X-197 
12X-199 

llX-734 

8X-882 

8X-1292 

8X-1306 

8X-1308 

No. 
Used 

2 
1 
1 

1 

1 

2 

4 
2 

1 

2 

2 

4 

4 

HT -4015, liT -4016 
(Issued 8-26-54) 

Name of Part 

Washer, Plain 
Diaphragm 
Lockwasher, Diaphragm 
Stud, 1/4 
Nut, Diaphragm Stud, 
Hex. 1/4-28 

Nut, Armature Stud, 
Hex. 1/4-36 
Screw, Contact Holding, 
Hex. Hd. #10-32x5/8 

Lockwasher, Back Bolt , #12 
Lockwasher, Back & Bracket 
Screw, 1/4 
Screw, Dome, Ctsk. Hd. 
#10-32x1/2 
Screw, Back & Bracket 
Fill. Hd. 1/4-28x1 
Nut, Back & Bracket Screw, 
Hex. 1/4-28 
Bolt, Back Mtg., Square 
Neck #12-24x5/8 
Nut, Back Bolt, Hex. #12-24 

** See table following parts list for part number 
applying to assembly wanted. 

UNIT APPLICATION 

HT-5015 Marine Service 

Number Plate Assy., Front Plate Cover 
Back 

Assembly 
Diaphragm 
Assembly Diaphragm 

liT-4015 HC-1089 (Low Pitch) 
HT-4016 HC-1087 (High Pitch) 

HC-89 
HC-87 

HC-90 
HC-88 

Printed in U.S. A. 

HT-2001B 
HT-2001C 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete pan can be assembled as needed." 

HW-1025B 
H0-1025A 

HW-25B 
H0-25A 

File in 
Equipment & Parts Llst Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
HT-5021 HT-4021 Low Pitch HORN PARTS LIST 

HT-4022 High Pitch 

HT-5021 Set 
HT-4021 
HT-4022 

No. Part 
No. Used Name of Part 

HB-51 1 
HB-75 1 
HC-126A 1 
HC-133 5 
HC-135 2 
HC-140 2 
HC-1128C 1 
HC-1139 1 
H0-34 1 

* 

H0-77 
* 

* 

HB-7 
HC-13 
HH-10 
HH-31 
HH-42. 
HH-43 
HH-81 

1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 

HL-19 2 

H0-39 1 
H0-1008 1 

HL-8 1 
H0-9 1 

X-1542 1 

H0-1011 1 

1 2 3 4 5 
Bracket, Dome 
Gasket, Terminal, Rubber 
Dome, Horn 
Lamination, Bracket 
Spacer, Plain 
Washer, Plain 
Terminal 
Strip, Mounting 
Gasket, Diaphragm 
Bracket, Projector 
Grommet, Projector Rubber 
Projector 
Back Assy. 

Insulator, Contact Bracket 
Terminal, Contact, Upper 
Insulation, Contact Spring 
Armature 
Clamp, Armature Spring 
Plate, Armature Spring 
Washer, Skpf., Contact 
Holding Screw 
Bushing, Ins., Contact 
Holding Screw 
Spring Armature 
Bracket Assy., Contact, 
Upper 

Bracket 
Contact, Screw 
Nut. Lock, Contact, Hex .. 
#10-32 

Contact & Spring 
1 2 3 4 5 

Assembly 
No. 

Bracket Projector 
Projector 

Back 
Assy. 

HT-4021 
HT-4022 

H0-76A H0-1073 
H0�76 H0-1074 

HT-2001 
HT-2001A 

Part 
No. 

* 

HH-40 
HH-44 

* 

12X-199 

8X-1063 

HT-6 
8X-712 

8X-1543 

12X-197 
12X-199 

8X-734 

8X-859 

8X-1063 
* 

8X-1307 

8X-1308 

No. 
Used Name of Part 

1 
1 
2 
1 
1 

1 

1 
1 

2 

4 
2 

1 

2 

2 
2 

* 

4 

1 2 3 4 5 
Diaphragm Assy. 

Stud 
Washer, Plain 
Diaphragm 
Lockwasher, Diaphragm 
Stud, 1/4 
Nut, Diaphragm Stud, Hex., 
1/4-28 

Spacer, Contact Bracket Sc. 
Nut, Armature Stud, Hex., 
1/4-36 
Screw, Contact Holding Hex. 
Hd., #10-32xllj16 

Lockwasher, Back Attaching, #12 
Lockwasher, Back & Bracket Sc., 
1/4 
Screw, Dome, Ctsk. Hd. #10-32x 
1/2 
Screw, Back & Brkt. Fil. Hd. 
1 j4-28x1 1/4 
Nut, Bracket, Hex. 1/4-28 
Bolt, Back Mtg., Square Neck 
#12-24x5j8 
Bolt, Back Mtg., Square Neck 
#12-24x1j2 
Nut, Back Bolt, Hex. #12-24 
1 2 3 4 5 

* See table following parts list for part 
number applying to assembly wanted. 

Diaphragm 
Assy. 

H0-1025 
B0-1025A 

Diaphragm 

H0-25 
H0-25A 

Bolt 

None 
8X-1306 

Bolt 

8X-1307 (4) 
8X-1307 (2) 

UNIT APPLICATION 

HT-5021 Kaiser, Frazer 

Printed in U.S. A. 
(Issued 10-9-46) 

File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking suh·parts the 
complete part can be assembled as needed." 

Equipment & Pans List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Part No. 
No. Used 

HB-51 1 
HB-75 1 
HC-126A 1 
HC-133 5 
HC-135 2 

* 1 

HT-5023 HT-4023 Low Pitch HORN PARTS LIST 
HT-4024 High Pitch 

HT-5023 Set 
HT-4023 
HT-4024 

Name of Part 
1 2 3 4 5 
Bracket, Dome 
Gasket, Terminal, Rubber 
Dome, Horn 
Lamination, Bracket 
Spacer, Plain 
Washer, Plain 

Part 
No. 

12X-197 
12X-199 

BX-734 

SX-859 

No. 
Used 

4 
4 

1 

2 

Name of Part 
1 2 3 4 5 
Lockwasher, Back Attaching, # 12 
Lockwasher, Back & Bracket Sc., 
1/4 
Screw, Dome, Ctsk. He. #10-32x 
1/2 

HC-1128C 1 Terminal 
Screw, Back & Brkt., Fil. Hd. 
1/4-28x1 1/4 

HC-1139 
H0-34 
H0-77 
H0-80 

* 

* 

HB-7 
HC-13 
HH-10 
HH-31 
HH-42 
HH-43 
HH-81 

HL-19 

H0-39 
H0-1008 

HL-8 
H0-9 

X-1542 

H0-1011 
* 

HH-40 
HH-44 

* 

12X-199 

BX-1063 

HT-6 
8X-712 

8X-1543 

1 Strip, Mounting 
1 Gasket, Diaphragm 
1 Grommet, Projector, Rubber 
1 Bracket, Projector 
1 Projector 
1 Back Assy. 
2 Insulator Contact Bracket 
1 Terminal, Contact, Upper 
1 Insulation, Contact Spring 
1 Armature 
1 Clamp, Armature Spring 
1 Plate, Armature Spring 
1 Washer, Skpf., Contact 

Holding Screw 
2 Bushing, Ins., Contact 

Holding Screw 
1 Spring Armature 
1 Bracket Assy., Contact, 

Upper 
1 Bracket 
1 Contact, Screw 
1 Nut, Lock, Contact. Hex., 

#10-32 
1 Contact & Spring 
1 Diaphragm Assy. 
1 Stud 
2 Washer, Plain 
1 Diaphragm 
1 Lockwasher, Diaphragm 

Stud, 1/4 
1 Nut, Diaphragm Stud, Hex., 

1/4-28 
1 Spacer, Contact Bracket Sc. 
1 Nut, Armature Stud, Hex., 

1/4-36 
2 Screw, Contact Holding, Hex. 

Hd., #10-32xllj16 
1 2 3 4 5 

Assembly 
No. 

Washer Projector 

HT-4023 
HT-4024 

HC-140 H0-1078 
None H0-1 079 

SX-1063 
BX-1306 

BX-1307 

8X-1308 

4 
3 

1 

4 

Nut, Back & Brkt. Hex. 1/4-28 
Bolt, Back Mtg., Square Neck 
#12-24x5j8 
Bolt Back Mtg., Square Neck 
#12-24x1j2 
Nut Back Bolt, Hex. #12-24 
1 2 3 4 5 

* See table following parts list for part number 
applying to assembly wanted. 

UNIT APPLICATION 
HT-5023 Kaiser, Frazer 

Back Diaphragm Diaphragm 
Assy. Assy. 

HT-2001 H0-1025 H0-25 
HT-2001A H0-1025A H0-25A 

(Issued 10-9-46) 

Printed in U.S. A. File in 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. Bv stocking sub·parts the 
complete part can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMElvT & PARTS LISTS 

Part 
No. 

HB-51 
HC-58 
HC-133B 
HC-135 
HC-140 

** 

** 

** 

8X-44 

8X-66 

HC-1139B 
HC-2082 
HC-79 
HC-84 
H0-34 

** 

HB-7 
HC-13 
HH-10 
HH-31 
HH-42 
HH-43 
ao-39 
HT-19 

HT-92 

HW -1008A 

HL-8 
HW-9 

X-1542 

HW-1011 
** 

HH-40 
HH-44 

** 

12X-199 

8X-1063 

Assembly 
Number 

HW-4007 
HU -4008 

HU -4007 Low Pitch HU-5007 Set 
HU -5007 HU -4 008 High Pitch HORN PARTS LIST HU -4007, HU -4008 

(Issued 8-26-54) 

No. 
Used Name of Part 

1 Bracket, Dome 
1 Dome, Horn 
5 Lamination, Bracket 
2 Spacer, Mounting Bracket 
2 Washer, Plain, Mtg. Bracket 
1 Plate Assembly, Front 
1 Plate 
1 Cover 
1 Screw, Cover, Flat Hd. 

#10-32x1 7/16 
7 Screw, Cover, Flat Hd. 

#10-32xl/2 
1 Strip, Mounting 
1 Projector Assembly 
1 Nut, Lock, Hex. 15/16-20 
1 Screen 
1 Gasket, Diaphragm 
1 Back Assembly 
3 Insulator, Contact Bracket 
2 Terminal, Contact, Upper 
1 Insulation, Contact Spring 
1 Armature 
1 Clamp, Armature Spring 
1 Plate, Armature Spring 
1 Spring, Armature 
2 Bushing, Ins. , Contact 

Holding Screw 
1 Lead Assembly, 18 1/8" 

Long 
1 Bracket Assembly, Contact, 

Upper 
1 Bracket 
1 Contact, Screw 
1 Nut , Lock, Contact, Hex. 

#10-32 
1 
1 
1 
2 
1 
1 

1 

Contact & Spring 
Diaphragm Assembly 

Stud 
Washer, Plain 
Diaphragm 
Loc kwasher, Diaphragm 
Stud, 1/4 
Nut, Diaphragm Stud, 
Hex. 1/4-28 

Plate Assy. , Front Plate 

HC-1089 (Low Pitch) 
HC-1087 (High Pitch) 

HC-89 
HC-87 

Part 
No. 

8X-712 

8X-3017 

12X-197 
12X-199 

11X-734 

8X-882 

8X-1292 

8X-1306 

8X-1308 

No. 
Used 

1 

2 

4 
2 

1 

2 

2 

4 

4 

Name of �art 

Nut, Armature Stud, Hex. 
1/4-36 
Screw, Contact Holding, 
Hex. Hd. #10-32x5/8 

Lockwasher, Back Bolt, #12 
Lockwasher, Back & Bracket 
Screw, 1/4 
Screw, Dome, Ctsk. Hd. 
#10-32xl/2 
Screw, Back & Bracket, 
Fill. Hd. 1/4-28x1 
Nut, Back & Bracket Screw 
Hex. 1/4-28 
Bolt, Back Mtg. , Square 
Neck #12-24x5/8 
Nut, Back Bolt, Hex. 
#12-24 

** See table following parts list for part number 
applying to assembly wanted. 

Cover 

HC-90 
HC-88 

UNIT 

HU-5007 

Back 
Assembly 

HU-2001D 
HU-2001E 

APPLICATION 

Marine Service 

Diaphragm 
Assembly 

HW-1025B 
H0-1025A 

Diaphragm 

HW-25B 
H0-25A 

Printed in U.S. A. File in 

"NOTE: Where pan numbers are shown in parenthesis 
they ace for reference only. By stocking sub-parts tbe 
complete pan can be assembled as needed." 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 
HW-4013, HW-4014 HORN PARTS LIST 

Part No. Part No. 

HW-4013 (Low Pitch) 
HW -4014 (High Pitch) 

No. Used Name of Part No. Used Name of Part 

HC-133 5 
HC-135 2 
HW-14 3 
HW-34 1 
HW-59 1 

* 1 
HW-1039 1 

* 1 
HB-7 3 
HC-13 1 
HH-10 1 
HH-31 1 
HH-42 1 
HH-43 1 
HH-81 1 

H0-39 1 
HT-19 2 

HW-1008 1 

HW-8 1 
HW-9 1 

X-1542 1 

HW-1011 1 
HW-1018 1 

* 1 
HH-40 1 
HH-44 2 

* 1 
12X-199 1 

BX-1063 1 

BX-712 1 
BX-1543 2 

Lamintation, Bracket 
Spacer, Mounting Bracket 
Washer, Cover Lock 
Gasket, Diaphragm 
Dome, Horn 
Plate, Front 
Strip, Mounting 
Back Assy. 

Insulator, Contact Bracket 
Terminal, Contact, Upper 
Insulation, Contact Spring 
Armature 
Clamp, Armature Spring 
Plate, Armature Spring 
Washer, Skpf., Contact 
Holding Screw 
Spring, Armature 
Bushing, Ins., Contact 
Holding Screw 
Bracket.Assy ., 
Contact, Upper 

Bracket 
Contact, Screw 
Nut, Lock, Contact, Hex. 
#10-32 

Contact & Spring 
Terminal 
Diaphragm Assy. 

Stud 
Washer, Plain 
Diaphragm 
Lockwasher, Diaphragm 
Stud, 1/4 
Nut, Diaphragm Stud, Hex. 
1/4-28 

Nut, Arm. Stud, Hex. 1/4-36 
Screw, Contact Holding, 
Hex. Hd. #10-32x1oj32 

12X-197 3 Lockwasher, Back Bolt, # 12 
12X-199 4 Lockwasher, Back & 

Bracket Sc., 1/4 
BX-859 2 Screw, Back & Brkt., Fill. Hd. 

1J4-28x1 1/4 
BX-1306 2 Bolt, Back Mtg., Square Neck 

#12-24x5j8 
BX-1307 1 Bolt, Back Mtg., Square Neck 

#12-24x1j2 
BX-1308 3 Nut, Back Bolt, Hex., #12-24 

X-2984 1 Screw, Back Mtg., Hex. Hd. 
#10-24 

X-2990 1 Screw, Terminal, Bdg. Hd. 
#8-32x5J16 

BX-2995 4 Nut, Back & Brkt., Hex. 
1/4-28 

* See table following parts list for part 
number applying to assembly wanted. 

Assembly No. Plate Back Assy. Diaphragm Assy. Diaphragm 

HW-4013 
HW-4014 

HW-1004 
HW-1002 

HW-2001 
HW-2001A 

HW-1025 
HW-1025A 

HW-25 
HW-25A 

UNIT APPLICATION 

HW -4013 (Low Pitch) 
HW-4014 (High Pitch) 

Nash 

(Issued 1-3-49) 

Printed in U.S. A. 

"NOTE: Where part numhers are shown in parenthesis 
they arc for reference only. By stocking sub-parts the 
complete part can be assembled as needed."" 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Part No. 
No. Used 

HW-14 3 
HW-34 1 
HW-38 2 
HW-59 1 

• 1 
• 1 
• 1 

HB-7 3 
HC-13 1 
HH-10 1 
HH-31 1 
HH-42 1 
HH-43 1 
HH-81 1 

H0-39 1 
HT-19 2 

HW-1008 1 

HW-8 1 
HW-9 1 

X-1542 1 

HW-1011 1 
HW-1018 1 

• 1 
HH-40 1 
HH-44 2 

• 1 
12X-199 1 

BX-1063 1 

BX-712 1 
BX-1543 2 

HW-4017 Low Pitch HORN PARTS LIST 
HW -4018 High Pitch 

Part 
Name of Part No. 

Washer, Cover Lock 12X-197 
Gasket, Diaphragm 12X-199 
Spacer, Mtg. Bracket 
Do�re, Horn BX-859 
Plate, Front 
Bracket, Mtg., Horn BX-1306 
Back Assy. 

Insulator, Contact Bracket BX-1307 
Terminal, Contact, Upper 
Insulation, Contact Spring BX-1308 
Armature X-2984 
Clamp, Armature Spring 
Plate, Armature Spring X-2990 
Washer, Skpf., Contact 
Holding Screw BX-2995 
Spring, Armature 
Bushing, Ins., Contact 

No. 
Used 

3 
4 

2 

2 

1 

3 
1 

1 

4 

Name of Part 

HW-4017 
HW-4018 

Lockwasher, Back Bolt, #12 
Lockwasher, Back & Bracket 
Sc., 1/4 
Screw, Back & Brkt., Fill. Hd • 

1j4-28x1 1/4 
Bolt, Back Mtg., Square Neck 
#12-24x5/8 
Bolt, Back Mtg., Square Neck 
#12-24x1/2 
Nut, Back Bolt, Hex. #12-24 
Screw, Back Mtg., Hex. Hd. 
#10-24 
Screw, Terminal, Bdg. Hd. 
#8-32x5j16 
Nut, Back & Brkt. Hex. 1/4-28 

Holdlng Screw • See table following parts list for part number 
Bracket Assy ., Contact, applying to assembly wanted. 
Upper 

Bracket 
Contact, Screw 
Nut, Lock, Contact, Hex. 
U0-32 

Contact & Spring 
Terminal 
Diaphragm Assy. 

Stud 
Washer, Plain 
Diaphragm 
Lockwasher, Diaphragm 
Stud, 1/4 
Nut, Diaphragm Stud, Hex. 
1/4-28 

Nut, Arm. Stud, Hex. 1/4-36 
Screw, Contact Holding, Hex. 
Hd. #10-32xllj16 

Assembly No. Bracket Back Assy. Plate Diaphragm Assy. Diaphragm 

HW-4017 
HW-4018 

HW-1032L 
HW-1032R 

HW-2001 
HW-2001A 

HW-1004 
HW-1002 

HW-1025 
HW-1025A 

UNIT 

HW-4017 
HW-4018 

HW-25 
HW-25A 

APPLICATION 

Kaiser, Frazer 

(Issued 9-27 -48) 
Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Part 
No. 

HW-14 
HW-16 
HW-33 
HW-34 
HW-38 
HW-59 

• 

* 

HB-7 
HC-13 
HH-10 
BH-31 
HH-42 
BH-43 
HH-81 

H0-39 
HT-19 

No. 

HW-4021 
HW-4022 

HORN PARTS LIST 

Part 
Used Name of Part No. 

1 Washer, Cover Lock 12X-197 
2 Washer, Cover Lock 12X-199 
4 Lamination, Bracket 
1 Gasket, Diaphragm BX-859 
2 Spacer, Mtg. Bracket 
1 Dome, Horn 8X-1306 
1 Plate, Front 
1 Back Assy. 8X-1307 
3 Insulator, Contact Bracket 
1 Terminal, Contact, Upper BX-1308 
1 Insulation, Contact Spring X-2984 
1 Armature 
1 Clamp, Armature Spring X-2990 
1 Plate, Armature Spring 
1 Washer, Skpf., Contact BX-2995 

Holding Screw 
1 Spring, Armature 
2 Bushing, Ins., Contact 

Holding Screw 

No. 

HW-4021 Low Pitch 
HW -4022 High Pitch 

Used Name of Part 

3 Lockwasher, Back Bolt, # 12 
4 Lockwasher, Back & Bracket 

Sc., 1/4 
2 Screw, Back & Brkt., Fill. 

Hd. 1j4-28x1 1/4 
2 Bolt, Back Mtg., Square Neck 

U2-24x5/8 
1 Bolt, Back Mtg., Square Neck 

#12-24x1J2 
3 Nut, Back Bolt, Hex. #12-24 
1 Screw, Back Mtg., Hex. Bd. 

U0-24 
1 Screw, Terminal, Bdg. Hd. 

#8-32x5j16 
4 Nut, Back & Brkt. Hex. 1/4-28 

HW-1008 1 Bracket Assy ., Contact, * See table following parts list for part number 

HW-8 
HW-9 

X-1542 

HW-1011 
HW-1018 

* 

HH-40 
HH-44 

* 

12X-199 

6X-1063 

6X-712 
BX-1543 

1 
1 
1 

1 
1 
1 
1 
2 
1 
1 

1 

1 
2 

Assembly 
No. 

HW-4021 
HW-4022 

Upper applying to assembly wanted. 
Bracket 
Contact, Screw 
Nut, Lock, Contact, Hex. 
#10-32 

Contact & Spring 
Terminal 
Diaphragm Assy. 

Stud 
Washer, Plain 
Diaphragm 
Lockwasher, Diaphragm 
Stud, 1/4 
Nut, Diaphragm Stud, 
Hex. 1/4-28 

Nut, Arm. Stud, Hex. 1/4-36 
Screw, Contact Holding, 
Hex. Hd. #10-32x15j32 

Back Assy. 

HW-2001 (Low) 
HW-2001A (High) 

Plate 

HW-1004 
HW-1002 

Diaphragm 
Assy. 

HW-1025 
HW-1025A 

UNIT 

HW-4021 
HW-4022 

Diaphragm 

HW-25 
HW-25A 

APPLICATION 

Hudson 

(Issued 6-3-49) 

Printed in U. S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub·parts the 
complete part can be assembled as needed." 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Part 
No. 

HA-34 
HC-133 
HC-135 

HW-14 
HW-16 
HW-59 

* 

HW-1039 
* 

HB-7 

HC-13 
HH-10 
HH-31 
HH-42 
HH-43 
H0-39 
HT-19 

HW-1008 

HW-8 
HW-9 

X-1542 

HW-1011 
HW-1018 

* 

HH-40 
HH-44 

* 

12X-199 

BX-1063 

BX-712 
BX-3017 

No. 

HW -4025 HORN PARTS LIST 
HW-4026 

Part No. 

HW-4025 (Low Pitch) 
HW -4026 (Hlgh Pitch) 

Used Name of Part No. Used Name of Part 

1 Gasket, Diaphragm 
5 Lamination, Bracket 
2 Spacer, Mounting Bracket 
1 Washer, Cover Lock 
2 Washer, Cover Lock 
1 Dome, Horn 
1 Plate, Front 
1 Strip, Mounting 
1 Back Assy. 
3 Insulator, Contact Bracket 
1 Terminal, Contact. Upper 
1 Insulation, Contact Spring 
1 Armature 
1 Clamp, Armature Spring 
1 Plate, Armature Spring 
1 Spring, Armature 
2 Bushing, Ins., Contact 

Holding Screw 
1 Bracket Assy ., Contact, 

Upper 
1 Bracket 
1 Contact, Screw 
1 Nut, Lock, Contact, 

Hex. #10-32 
1 Con tact & Spring 
1 Terminal 
1 Diaphragm Assy. 
1 Stud 
2 Washer, Plain 
1 Diaphragm 
1 Lockwasher, Diaphragm 

Stud, 1/4 
1 Nut, Diaphragm Stud, 

Hex. 1/4-28 
1 Nut, Arm. Stud, Hex. 1/4-36 
2 Screw Contact Holding, 

Hex. Hd. #10-32x5j8 

12X-199 4 Lockwasher, Back & Bracket 
Sc., 1/4 

SX-859 2 Screw, Back & Brkt., Fill. 
Hd. 1j4-28x1 1/4 

BX-1306 3 Bolt, Back Mtg., Square Neck 
#12-24x5/8 

8X-l307 1 Bolt, Back Mtg., Square Neck 
#12-24x1f2 

SX-1308 3 Nut, Back Bolt, Hex. #12-24 
X-2984 1 Screw, Back Mtg., Hex. Hd. 

#10-24 
X-2990 1 Screw, Terminal, Bdg. Hd. 

#8-32x5/16 
SX-2995 4 Nut, Back & Brkt., Hex. 1/4-28 

* See table following parts list for part 
number applying to assembly wanted. 

Assembly No. Plate, Front Back Assy. Diaphragm Assy. Diaphragm 

HW-4025 (Low) 
HW-4026 (High) 

HW-1004 
HW-1002 

HW-2001 
HW-2001A 

HW-1025 
HW-1025A 

UNIT 

HW-4025 
HW-4026 

HW-25 
HW-25A 

APPLICATION 

Nash (6) 

(Issued 10-24-49) 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

File in 
Equipment & Pans List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Part 
No. 

HC-133 
HW-14 
HW-16 
HW-34 
HW-38 
HW-59 

* 

* 

HB-7 
HC-13 
HH-10 
HH-31 
HH-42 
HH-43 
H0-39 
HT-19 

HW-1008 

HW-8 
HW-9 

X-1542 

HW-1011 
HW-1018 

* 

HH-40 
HH-44 

* 

12X-199 

SX-1063 

8X-712 

SX-3017 

No. 

HW-4035A HORN PARTS LIST 
HW-4036A 

HW-4035A (Low Pitch) 
HW -4036A (High Pitch) 

Issued 11-27-50 

Used Name of Part 
Part 

No. 
No. 
Used Name of Part 

4 Lamination, Bracket 
1 Washer, Cover Lock 
2 Washer, Cover Lock 
1 Gasket, Diaphragm 
2 Spacer, Mounting Bracket 
1 Dome, Horn 
1 Plate, Front 
1 Back Assy. 
3 Insulator, Contact Bracket 
1 Terminal, Contact, Upper 
1 Insulation, Contact Spring 
1 Armature 
1 Clamp, Armature Spring 
1 Plate, Armature Spring 
1 Spring, Armature 
2 Bushing, Ins., Contact 

Holding Screw 
1 Bracket Assy ., Contact, 

Upper 
1 Bracket 
1 Contact, Screw 
1 Nut, Lock, Contact, Hex. 

#10-32 
1 Contact & Spring 
1 Terminal 
1 Diaphragm Assy. 
1 Stud 
2 Washer, Plain 
1 Diaphragm 
1 Lockwasher, Diaphragm 

Stud, 1J4 
1 Nut, Diaphragm Stud, 

Hex. 1/4-28 
1 Nut, Arm. Stud, Hex. 

1/4-36 
2 Screw, Contact Holding, 

Hex. Hd. #10-32x5j8 

12X-197 
12X-199 

8X-859 

SX-1306 

SX-1307 

SX-1308 
X-2984 

X-2990 

SX-2995 

3 Lockwasher, Back Bolt, #12 
4 Lockwasher, Back & Bracket 

Sc., 1/4 
2 Screw, Back & Brkt., Fill. 

Hd. 1/4-28x1 1/4 
2 Bolt, Back Mtg., Square Ne:ck 

#12-24x5j8 
1 Bolt, Back Mtg., Square Neck 

#12-24x1j2 
3 Nut, Back Bolt, Hex. #12-24 
1 Screw, Back Mtg,, Hex. Hd. 

#10-24 
1 Screw, Terminal, Bdg. Head 

#8-32x5j16 
4 Nut, Back & Brkt., Hex. 

1/4-28 

* See table following parts list for part 
number applying to assembly wanted. 

Assembly No. Plate, Front Back Assy. Diaphragm Assy. Diaphragm 

HW -4035A (Low Pitch) 
HW-4036A (High Pitch) 

HW-1004 
HW-1002 

HW-2001 
HW-2001A 

HW-1025 
HW-1025A 

HW-25 
HW-25A 

Primed in U.S. A. 

UNIT 

HW-4035A 
HW-4036A 

"NOTE; Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

APPLICATION 

Studebaker (Canada) 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Part 
No. 

HC-133 
HW-14 
HW-16 
HW-34 
HW-38 
HW-59 

• 

• 

HB-7 
HC-13 
HH-10 
HH-31 
HH-42 
HH-43 
H0-39 
HT-19 

HW-1008 

HW-8 
HW-9 

X-1542 

HW-1011 
HW-1018 

• 

HH-40 
HH-44 

• 

12X-199 

BX-1063 

SX-712 

BX-3017 

No. 

HW -4035A HORN PARTS LIST 
HW-4036A 

HW -4035A (Low Pitch) 
HW-4036A (High Pitch) 

Issued 11-27-50 

Used Name of Part 
Part 

No. 
No. 
Used Name of Part 

4 Lamination, Bracket 
1 washer, Cover Lock 
2 Washer, Cover Lock 
1 Gasket, Diaphragm 
2 Spacer, Mounting Bracket 
1 Dome, Horn 
1 Plate, Front 
1 Back Assy. 
3 Insulator, Contact Bracket 
1 Terminal, Contact, Upper 
1 Insulation, Contact Spring 
1 Armature 
1 Clamp, Armature Spring 
1 Plate, Armature Spring 
1 Spring, Armature 
2 Bushing, Ins., Contact 

Holding Screw 
1 Bracket Assy ., Contact, 

Upper 
1 Bracket 
1 Contact, Screw 
1 Nut, Lock, Contact, Hex. 

#10-32 
1 Contact & Spring 
1 Terminal 
1 Diaphragm Assy. 
1 Stud 
2 Washer, Plain 
1 Diaphragm 
1 Lockwasher, Diaphragm 

Stud, 1/4 
1 Nut, Diaphragm Stud, 

Hex. 1/4-28 
1 Nut, Arm. Stud, Hex. 

1/4-36 
2 Screw, Contact Holding, 

Hex. Hd. #10-32x5j8 

12X-197 
12X-199 

SX-859 

SX-1306 

SX-1307 

BX-1308 
X-2984 

X-2990 

BX-2995 

3 Lockwasher, Back Bolt, #12 
4 Lockwasher, Back & Bracket 

Sc., 1j4 
2 Screw, Back & Brkt., Fill. 

Hd. 1/4-28x1 1/4 
2 Bolt, Back Mtg., Square Ne:ck 

#12-24x5j8 
1 Bolt, Back Mtg., Square Neck 

#12-24x1j2 
3 Nut, Back Bolt, Hex. #12-24 
1 Screw, Back Mtg., Hex. Hd. 

# 10-24 
1 Screw, Terminal, Bdg. Head 

#8-32x5j16 
4 Nut, Back & Brkt., Hex. 

1/4-28 

• See table following parts list for part 
number applying to assembly wanted, 

Assembly No. Plate, Front Back Assy. Diaphragm Assy. Diaphragm 

HW -4035A (Low Pitch) 
HW -4036A (High Pitch) 

HW-1004 
HW-1002 

HW-2001 
HW-2001A 

HW-1025 
HW-1025A 

HW-25 
HW-25A 

Primed in U.S. A. 

UNIT 

HW-4035A 
HW-4036A 

"NOTE; Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

APPLICATION 

Studebaker (Canada) 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Part No. 
No. Used 

HW-38 
HW-1022 

** 

HW-14 
HW-16 
HW-34 
HW-59 

** 

** 

HB-7 

HC-13 

HH-10 

HH-31 
HH-42 
HH-43 
H0-39 
HT-19 

HW-1008 

HW-8 
HW-9 

X-1542 

HW-1011 
HW-1018 

** 

HH-40 
HH-44 

** 

12X-199 

8X-1063 

8X-712 

8X-3017 

Assembly No. 

HW-4049 
HW-4050 

2 
1 
1 
1 
2 
1 
1 
1 
1 
3 

1 

1 

1 
1 
1 
1 
2 

1 

1 
1 
1 

1 
1 
1 
1 
2 
1 
1 

1 

1 

2 

HW-4049 HORN ASSEMBLY PARTS LIST 
HW-4050 

Part No. 
Name of Part No. Used 

Spacer, Mtg. Bracket 12X-197 3 
Bracket, Horn Mtg. 12X-199 2 
Horn 

Washer, Cover Lock 8X-859 2 
Washer,Cover Lock 
Gasket, Diaphragm 8X-1306 2 
Dome, Horn 
Front Plate 8X-1307 1 
Back Assembly 

Insulator, Contact 8X-1308 3 
Bracket X-2984 1 
Terminal, Contact 
Upper X-2990 1 
Insulation, Contact 
Spring 8X-2995 2 
Armature 
Clamp, Arm. Spring 12X-199 2 
Plate, Arm. Spring 
Spring, Armature 8X-2995 2 
Bushing, Ins. , Contact 
Holding Screw 
Bracket Assy. , Contact, 

HW -4049 (Low Pitch) 
HW -4050 (High Pitch) 

ssued 9-18-53 

Name of Part 

Lockwasher, Back Bolt, # 12 
Lockwasher, Back & 
Bracket Screw, 1/4 
Screw, Back & Brkt. , Fill. 
Hd. 1/4-28x1 1/4 
Bolt, Back Mtg. , Square 
Neck #12-24x5/8 
Bolt, Back Mtg. , Square 
Neck #12-24x1/2 
Nut, Back Bolt, Hex. #12-24 
Screw, Back Mtg. , Hex. Hd. 
#10-24 
Screw, Term. , Bdg. Hd. 
#8-32x5/16 
Nut, Back & Brkt. , Hex. 
1/4-28 

Lockwasher, Back & Bracket 
Screw, 1/4 
Nut, Back & Brkt. , Hex. 
1/4-28 

Upper ** See table following parts list for part 
Bracket number applying to assembly wanted. 
Contact, Screw 
Nut, Lock, Contact, 
Hex. #10-32 

Contact & Spring 
Terminal 
Diaphragm Assembly 

Stud 
Washer, Plain 
Diaphragm 
Lockwasher, 
Diaphragm Stud, 1/4 
Nut, Diaphragm Stud, 
Hex. 1/4-28 

Nut,Arm. Stud,Hex. 
1/4-36 
Screw, Contact Holding, 
Hex. Hd. #10-32x5/8 

Horn Front Plate Back Assy. 

HW-2001 
HW-2001A 

Diaphragm Assy. Diaphragm 

HW-25 
HW-25A 

HW -4007 HW -1004 (Low Pitch) 
HW -4008 HW -1002 (High Pitch) 

Printed in U.S. A. 

UNIT 

IHW-4049 
HW-4050 

"NOTE: Where pan numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts che 
complete part can be assembled as needed."' 

HW-1025 
HW-1025A 

APPLICATION 

Ford 
Ford 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Part No. 
No. Used 

HW-38 2 
** 1 
** 1 

HW-14 1 
HW-16 2 
HW-34 1 
HW-59 1 

** 1 
** 1 

HB-7 3 

HC-13 1 

HH-10 1 

HH-31 1 
HH-42 1 
HH-43 1 
H0-39 1 
HT-19 2 

HW-1008 1 

HW-8 1 
HW-9 1 

X-1542 1 

HW-1011 1 
HW-1018 1 

** 1 
HH-40 1 
HH-44 2 

** 1 
12X-199 1 

8X-1063 1 

8X-712 1 

8X-3017 2 

Assembly No. 

HW-4055 ( Low Pitch) 
HW -4056 (High Pitch) 

HW-4055 HORN ASSEMBLY PARTS LIST 
HW-4056 

Part No. 
Name of Part No. Used 

Spacer, Mtg. Bracket 12X-197 3 
Bracket, Mtg., Horn 12X-199 2 
Horn 

Washer, Cover Lock 8X-859 2 
Washer, Cover Lock 
Gasket, Diaphragm 8X-1306 2 
Dome, Horn 
Plate, Front 8X-1307 1 
Back Assembly 

Insulator, Contact 8X-1308 3 
Bracket 
Terminal, Contact, X-2984 1 
Upper 
Insulation, Contact X-2990 1 
Spring 
Armature 8X-2995 2 
Clamp, Armature Spring 
Plate, Armature Spring 12X-199 2 
Spring, Armature 
Bushing, Ins. , Contact 8X-2995 2 
Holding Screw 
Bracket Assy. , Contact, 
Upper 

HW -4055 (Low Pitch) 
HW -4056 (High Pitch) 
(Issued 9-18-53) 

Name of Part 

Lockwasher, Back Bolt, #12 
Lockwasher, Back & 
Bracket Sc., 1/4 
Screw, Back & Brkt. , 
Fill. Hd. 1/4-28x1 1/4 
Bolt, Back Mtg. , Square 
Neck #12-24x5/8 
Bolt, Back Mtg. , Square 
Neck #12-24x1/2 
Nut,Back Bolt, Hex. 
#12-24 
Screw, Back Mtg. , Hex. 
Hd. #10-24 
Screw, Terminal, Bdg. 
Hd. #8-32x5/16 
Nut, Back & Brkt. , 
Hex. 1/4-28 

Lockwasher, Back & Brkt. 
Sc., 1/4 
Nut, Back & Brkt. , Hex. 
1/4-28 

Bracket ** See table following parts list for part 
Contact, Screw number applying to assembly wanted. 
Nut, Lock, Contact, 
Hex. #10-32 

Contact & Spring 
Terminal 
Diaphragm Assembly 

Stud 
Washer, Plain 
Diaphragm 
Lockwasher, 
Diaphragm Stud, 1/4 
Nut, Diaphragm Stud, 
Hex. 1/4-28 

Nut, Arm. Stud, Hex. 
1/4-36 
Screw, Contact Holding, 
Hex. Hd. #10-32x5/8 

Horn 
Bracket 

HW-1050R 
HW-1050L 

Horn 

HW-4007B 
HW-4008B 

Plate, 
Front 

HW-1004 
HW -1002 

Printed in U.S. A. 

Back Assy. 

HW-2001 
HW-2001A 

UNIT 

HW-4055 
HW-4056 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Diaphragm 
Assy. 

HW-1025 
HW-1025A 

Diaphragm 

HW-25 
HW-25A 

APPLICATION 

Mercury 
Mercury 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Part No. 

HW -4101 HORN PARTS LIST 
HW-4102 

Part No. 

HW-4101 (Low Pitch) 
HW-4102 (High Pitch) 

No. Used Name of Part No. Used Name of Part 

HC-133 5 Lamination, Bracket 12X-199 4 Lockwasher, Back & Bracket 
HC-135 2 Spacer, Plain Sc., 1/4 
HC-1139 1 Strip, Mounting SX-734 1 Screw, Dome, Ctsk. Hd. 

HW-34A 1 Gasket, Diaphragm 4H0-32x1j2 
HW-35 1 Bracket, Dome SX-859 2 Screw, Back & Brkt., Fill. 
HW-36 1 Dome, Horn Hd. 1/4-28x1 1/4 

• 1 Plate, Front SX-1307 3 Bolt, Back Mtg., Square Neck 
• 1 Back Assy. 4H2-24x1j2 

HB-7 3 Insulator, Contact Bracket SX-1308 3 Nut, Back Bolt, Hex. #12-24 
HC-13 1 Terminal, Contact, Upper X-2984 1 Screw, Back Mtg., Hex. Hd. 
HH-10 1 Insulation, Contact Spring #10-24 
HH-31 1 Armature SX-2995 4 Nut, Back & Brkt., Hex. 1/4-28 
HH-42 1 Clamp, Arm. Spring 
HH-43 1 Plate, Arm. Spring 
HH-81 1 Washer, Skpf., Contact 

Holding Screw • See table following parts list for part number 
H0-39 1 Spring, Armature applying to assembly wanted. 
HT-19 2 Bushing, Ins., Contact 

Holding Screw 
HW-1008A 1 Bracket, Assy., Contact, 

Upper 
HL-8 1 Bracket 
HW-9 1 Contact, Screw 

X-1542 1 Nut, Lock, Contact, Hex. 
#10-32 

HW-1011 1 Contact & Spring 
HW-1018 1 Terminal 

• 1 Diaphragm Assy. 
HH-40 1 Stud 
HH-44 2 Washer, Plain 

• 1 Diaphragm 
12X-199 1 Lockwasher, Diaphragm 

Stud, 1/4 
SX-1063 1 Nut, Diaphragm Stud, 

Hex. 1/4-28 
SX-712 1 Nut, Arm. Stud, Hex. 1/4-36 

X-1543 2 Screw, Contact Holding, 
Hex. Hd. #10-32xllj16 

12X-197 3 Lockwasher, Back Bolt, #12 

Assembly No. Plate Back Assy. Diaphragm Assy. Diaphragm 

HW-4101 
HW-4102 

HW-1004 
HW-1002 

HW-2001B 
HW-2001C 

Printed in U.S. A. 

HW-1025 
HW-1025A 

UNIT 

HW-4101 (Low Pitch) 
HW-4102 (High Pitch) 

(Issued 1-28-49) 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete parr can be assembled as needed." 

HW-25 
HW-25A 

APPLICATION 

Chrysler 

File in 
Equipment & Pans List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Part No. 
No. Used 

** 1 
HW-35 1 
HW-1036 1 
HW-17 1 

** 1 
** 1 

HB-7 3 
HC-13 1 
HH-10 1 
HH-31 1 
HH-42 1 
HH-43 1 
H0-39 1 
HT-19 2 

HW-1008 1 

HW-8 1 
HW-9 1 

HW-4103,A HORN PARTS LIST 
HW-4104,A 

Part 
Name of Part No. 

Gasket, Diaphragm 12X-197 
Bracket, Dome 12X-199 
Dome Assy. , Horn 

Grommet 8X-734 
Plate, Front 
Back Assembly 8X-859 

Insulator, Contact Bracket 
Terminal, Contact, Upper 8X-1307 
Insulation, Contact Spring 
Armature 8X-1308 
Clamp, Arm. Spring 
Plate, Arm. Spring X-2984 
Spring, Armature 
Bushing, Ins., Contact X-2990 
Holding Screw 
Bracket Assy. , Contact, 8X-2995 
Upper 

Bracket 
Contact, Screw 

No. 
Used 

3 
2 

1 

2 

3 

3 

1 

1 

2 

HW-4103,A (Low Pitch) 
HW -4104, A (High Pitch) 
(Issued 9-22-53) 

Name of Part 

Lockwasher, Back Bolt, #12 
Lockwasher, Back & Bracket 
Screw, 1/4 
Screw, Dome, Ctsk. Hd. 
#10-32xl/2 
Screw, Back & Brkt. , Fill. 
Hd. 1/4-28x1 1/4 
Bolt, Back Mtg. , Square 
Neck #12-24x1/2 
Nut, Back Bolt, Hex. 
#12-24 
Screw, Back Mtg., Hex. 
Hd. #10-24 
Screw, Term. , Bdg. Hd. 
#8-32x5/16 
Nut, Back & Brkt. , Hex. 
1/4-28 

X-1542 1 Nut, Lock, Contact, Hex. ** See table following parts list for part 

HW-1011 1 
HW-1018A 1 

** 1 
HH-40 1 
HH-44 2 

** 1 
12X-199 1 

8X-1063 1 

8X-712 1 

8X-3017 2 

Assembly No. 

HW-4103 (Low Pitch) 
HW -4103A (Low Pitch) 
HW-4104 (High Pitch) 
HW -4104A (High Pitch) 

#10-32 number applying to assembly wanted. 
Contact & Spring 
Terminal 
Diaphragm Assembly 

Stud 
Washer, Plain 
Diaphragm 
Lockwasher, Diaphragm 
Stud, 1/4 
Nut, Diaphragm Stud, 
Hex. 1/4-28 

Nut, Arm. Stud, Hex. 
1/4-36 
Screw, Contact Holding, 
Hex. Hd. #10-32x5/8 

Gasket, Plate, Diaphragm 
Diaphragm Front Back Assy. Assy. Diaphragm 

HW-34A HW-1004 HW-2001J HW-1025 HW-25 
HW-34A HW-1004 HW-2001J HW-1025 HW-25 
HW-34A HW-1002 HW-2001K HW-1025A HW-25A 
HW-34 HW -1002 HW-2001K HW-1025A HW-25A 

UNIT I APPLICATION 

Printed in U.S. A. 

HW-4103, -t 
HW-4103A, 
HW-4104, 
HW-4104A 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete pan ran be assembled as needed." 

International (Truck)(Canada) 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT_ & PARTS LISTS 

Part 
No. 

HC-133 
HC-135 
HC-1139 
HW-34A 
HW-35 

* 

HW-1036 
HW-17 

* 

HB-7 
HC-13 
HH-10 
HH-31 
HH-42 
HH-43 
H0-39 

HT-19 

HW-1008A 

HL-8 
HW-9 

X-1542 

HW-1011 
HW-1018A 

* 

HH-40 
HH-44 

* 

12X-199 

BX-1063 

Assembly No. 

No. 

HW-4107 HORN PARTS LIST 
HW-4108 

HW-4107 (Low Pitch) 
HW -4108 (High Pitch) 

(Issued 1-8-51) 

Used Name of Part 
Part 
No. 

No. 
Used Name of Part 

5 
2 
1 
1 
1 
1 
1 
1 
1 
3 
1 
1 
1 
1 
1 
1 
2 

1 

1 
1 
1 

1 
1 
1 
1 
2 
1 
1 

1 

Lamination, Bracket 
Spacer, Mounting Bracket 
Strip, Mounting 
Gasket, Diaphragm 
Bracket, Dome 
Plate, Front 
Dome Assy ., Horn 

Grommet 
Back Assy. 

Insulator, Contact Bracket 
Terminal, Contact, Upper 
Insulation, Contact Spring 
Armature 
Clamp, Arm. Spring 
Plate, Arm. Spring 

Spring, Armature 
Bushing, Ins., Contact 
Holding Screw 
Bracket Assy ., Contact, 
Upper 

Bracket 
Contact, Screw 
Nut, Lock, Contact, Hex. 
#10-32 

Contact & Spring 
Terminal 
Diaphragm Assy. 

Stud 
Washer, Plain 
Diaphragm 
Lockwashel , Diaphragm 

Stud, 1/4 
Nut, Diaphragm Stud, 
Hex. 1/4-28 

BX-712 
BX-3017 

12X-197 
12X-199 

BX-734 

BX-859 

BX-1307 

8X-1308 
X-2984 

BX-2995 

1 Nut, Arm. Stud, Hex. 1/4-36 
2 Screw, Contact Holding, 

Hex. Hd. #10-32x5J8 
3 Lockwasher, Back Bolt, #12 
4 Lockwasher, Back & Bracket 

Screw, 1J4 
1 Screw, Dome, Ctsk. Hd. 

#10-32x1j2 
2 Screw, Back & Brkt., Fill. 

Hd. 1/4-28x1 1j4 
3 Bolt, Back Mtg., Square 

Neck #12-24x1j2 
3 Nut, Back Bolt, Hex. #12-24 
1 Screw, Back Mtg., Hex. 

Hd. #10-24 
4 Nut, Back & Brkt., Hex. 1/4-28 

* See table following parts list for part 
number applying to assembly wanted. 

Plate, Front Back Assy. Diaphragm Assy. Diaphragm 

HW-4107 (Low Pitch) 
HW-4108 (High Fitch) 

HW-1004 
HW-1002 

HW-2001F 
HW-2001G 

HW-1025 
HW-1025A 

HW-25 
HW-25A 

UNIT 

HW-4107 

HW-4108 

Printed in U, S, A, 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only, By 'tucking sub-parts the 
complete part can be assembled as needed," 

APPLICATION 

Chrysler, DeSoto, 
Dodge Plymouth 
Chrysler, DeSoto, 
Dodge, Plymouth 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Part 
No. 

HC-133 
HC-135 
HC-1139 
H0-34 

• 

HW-35 
HW-1037 

• 

HB-7 
HC-13 
HH-10 
HH-31 
HH-42 
HH-43 
H0-39 

• 

HH-40 
HH-44 

• 

12X-199 

BX-1063 
HT-19 

HW-1008A 
HL-8 
HW-9 

X-1542 

No. 

HW-4201 
HORN PARTS LIST 

HW-4202 
HW-4201 (Low Pitch) 
HW-4202 {High Pitch) 

ssued 1-15-51 

Used Name of Part 
Bart 
No. 

No. 
Used Name of Part 

5 Lamination, Bracket 
2 Spacer, Plain 
1 Strip, Mounting 
1 Gasket, Diaphragm 
1 Projector 
1 Bracket, Dome 
1 Dome, Horn 
1 Back Assy. 
3 Insulator, Contact Bracket 
1 Terminal, Contact, Upper 
1 Insulation, Contact Spring 
1 Armature 
1 Clamp, Arm. Spring 
1 Plate, Arm. Spring 
1 Spring, Armature 
1 Diaphragm Assy. 
1 Stud 
2 Washer, Plain 
1 Diaphragm 
1 Lockwasher, Diaphragm 

Stud, 1/4 
1 Nut,Diaphragm Stud, 1/4-2 8 
2 Bushing, Ins., Contact 

Holding Screw 
1 Bracket Assy ., Contact, Uppe 
1 Bracket 
1 Contact, Screw 
1 Nut, Lock, Contact, 

Hex. #10-32 

HW-1011 
HW-1018A 
BX-712 

BX-3017 

12X-197 
12X-199 

BX-734 

BX-859 

BX-1063 

BX-1307 

BX-1308 

1 Contact & Spring 
1 Terminal 
1 Nut, Arm. Stud, Hex. 

1j4-36 
2 Screw, Contact Holding, 

Hex. Hd. #10-32x5J8 
4 Lockwasher, Back Bolt, #12 
4 Lockwasher, Back & Bracket 

Sc., 1/4 
1 Screw, Dome, Ctsk. Hd. 

#10-32xlj2 
2 Screw, Bracket & Back, 

Fill. Hd. 1J4-28x1 1/4 
4 Nut, Back & Brkt., Hex. 

1/4-28 
4 Bolt, Back Mtg., Square Neck 

#12-24x1J2 
4 Nut, Back Bolt, Hex. #12-24 

* See table following parts list for part 
number applying to assembly wanted. 

Assembly Diaphragm 
No. 

HW-4201 
HW-4202 

Projector Back Assy. Assy. 

H0-1073 HW-2001D H0-1025 
H0-1074 HW-2001E H0-1025A 

UNIT 

HW-4201, 
HW-4202 

Printed in U.S. A. 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

Diaphragm 

H0-25 
H0-25A 

APPLICATION 

Chrysler, De Soto, 
Dodge, Plymouth 

File in 
Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Part No. 
No. Used 

HC-133 5 
HC-135 2 
HC-1139 1 
H0-34 1 

** 1 
HW-35 1 
HW-1037 1 
HW-17 1 

** 1 
HB-7 3 
HC-13 1 
HH-10 1 
HH-31 1 
HH-42 1 
HH-43 1 
H0-39 1 
HT-19 2 

HW-1008A 1 

HL-8 1 
HW-9 1 

X-1542 1 

HW-1011 1 
HW-1018A 1 

** 1 
HH-40 1 
HH-44 2 

** 1 
12X-199 1 

8X-1063 1 

8X-712 1 

8X-3017 2 

HW-4203 HORN PARTS LIST 
HW-4204 

HW-4203 (Low Pitch) 
HW-4204 (High Pitch) 
(Issued 11-30-51) 

Name of Part 

Lamination, Bracket 
Spacer, Mounting Bracket 
Strip, Mounting 
Gasket, Diaphragm 
Projector 
Bracket, Dome 
Dome Assy., Horn 

Grommet 
Back Assy. 

Insulator, Contact Bracket 
Terminal, Contact, Upper 
Insulation, Contact Spring 
Clamp, Arm. Spring 
Clamp, Arm. Spring 
Plate, Arm. Spring 
Spring, Armature 
Bushing, Ins., Contact 
Holding Screw 
Bracket Assy. , Contact, 
Upper 

Bracket 
Contact, Screw 
Nut, Lock, Contact, 
Hex. #10-32 

Contact & Spring 
Terminal 
Diaphragm Assy. 

Stud 
Washer, Plain 
Diaphragm 
Lockwasher, Diaphragm 
Stud, 1/4 
Nut, Diaphragm Stud, 
Hex. 1/4-28 

Nut, Arm. Stud, Hex. 
1/4-36 
Screw, Contact Holding, 
Hex. Hd. #10-32x5/8 

Part 
No. 

12X-197 
12X-199 

8X-734 

8X-859 

8X-1063 

8X-1307 

8X-1308 

No. 
Used 

4 
4 

1 

2 

4 

4 

4 

Name of Part 

Lockwasher, Back Bolt, #12 
Lockwasher, Back & Bracket 
Sc., 1/4 
Screw, Dome, Ctsk. Hd. 
#10-32x1/2 
Screw, Back & Brkt. , Fill. 
Hd. 1/4-28x1 1/4 
Nut, Back & Brkt. , Hex. 
1/4-28 
Bolt, Back Mtg. , Square 
Neck #12-24xl/2 
Nut, Back Bolt, Hex. #12-24 

** See table following parts list for part 
number applying to assembly wanted. 

Assembly No. Projector 

H0..:1083 
H0-1084 

Back Assy. 

HW-2001N 
HW-2001P 

Diaphragm Assy. Diaphragm 

HW-25D 
HW-25E 

HW -4203 (Low Pitch) 
HW-4204 (High Pitch) 

HW-1025D 
HW-1025E 

Printed in U.S. A. 

UNIT I 
HW-4203 } 
HW-4204 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

APPLICATION 

Chrysler (6&8), 
De Soto, Dodge 

File in 

Equipment & Parts List Binder 





ELECTRIC AUTO-LITE EQUIPMENT & PARTS LISTS 

Part No. 
No. Used 

HC-133 5 
HC-135 2 
HC-1139 1 
H0-34 1 

** 1 
HW-35 1 

HW-1037 1 
HW-17 1 

** 1 
HB-7 3 
HC-13 1 
HH-10 1 
HH-31 1 
HH-42 1 
HH-43 1 
H0-39 1 

** 1 
HH-40 1 
HH-44 2 

** 1 
12X-199 1 

BX-1063 1 

HT-19 2 

HW-1008A 1 

HL-8 1 
HW-9 1 

X-1542 1 

HW-1011 1 
HW-1018A 1 

6X-712 1 

8X-3017 2 

HW-4205 
HW-4206 

HORN PARTS LIST HW -4205 (Low Pitch) 
HW-4206 (High Pitch) 
(Issued 11-30-51) 

Name of Part 

Lamination, Bracket 
Spacer, Mounting Bracket 
Strip, Mounting 
Gasket, Diaphragm 
Projector 
Bracket, Dome 
Dome Assy. , Horn 

Grommet 
Back Assy. 

Insulator, Contact Bracket 
Terminal, Contact, Upper 
Insulation, Contact Spring 
Armature 
Clamp, Arm. Spring 
Plate, Arm. Spring 
Spring, Armature 
Diaphragm Assy. 

Stud 
Washer, Plain 
Diaphragm 
Lockwasher, Diaphragm 
Stud, 1/4 
Nut, Diaphragm Stud, 
Hex. 1/4-28 

Bushing, Ins., Contact 
Holding Screw 
Bracket Assy. , Contact, 
Upper 

Bracket 
Contact, Screw 
Nut, Lock, Contact, 
Hex. #10-32 

Contact & Spring 
Terminal 
Nut, Arm. Stud, Hex. 
1/4-36 
Screw, Contact Holding, 
Hex. Hd. #10-32x5/8 

Part 
No. 

12X-197 
12X-199 

8X-734 

8X-859 

8X-1063 

8X-1307 

8X-1308 

No. 
Used 

4 
4 

1 

2 

4 

4 

4 

Name of Part 

Lockwasher, Back Bolt, #12 
Lockwasher, Back & Bracket Sc. , 
1/4 
Screw, Dome, Ctsk. Hd. 
#10-32x1/2 
Screw, Back & Brkt. , Fill. 
Hd. 1/4-28x1 1/4 
Nut, Back & Brkt., Hex. 
1/4-28 
Bolt, Back Mtg. , Square 
Neck #12-24x1/2 
Nut, Back Bolt, Hex. #12-24 

** See table following parts list for part 
number applying to assembly wanted. 

Assembly No. Projector Back Assy. Diaphragm Assy. Diaphragm 

HW-4205 (Low Pitch) 
HW-4206 (High Pitch) 

H0-1081 
H0-1082 

HW-2001D 
HW-2001E 

Printed in U.S. A. 

H0-1025 
H0-1025A 

UNIT 

HW-4205 
HW-4206 

"NOTE: Where part numbers are shown in parenthesis 
they are for reference only. By stocking sub-parts the 
complete part can be assembled as needed." 

H0-25 
H0-25A 

APPLICATION 

Plymouth 

File in 
Equipment & Parts List Binder 




